SINDSIJ0JF¥€ES?
SHIBAURA FRONT MOWER

MODEL

CM314

CM374

8 IE &8 ma 3|
PARTS LIST

ERR254F 128 HER DEC, 2015
PARTS LIST CODE 300830850

R ERIHIZN S

IHI Shibaura Machinery Corporation



1) CON-YYAMZETREX,NRBEHINTLET,

IN—IYYZXRDRFIZDNT

KL | MBa—F x w8 K il Tt % {E HINLD
393101 CM314 T3 FR = o
CM314 (';'232;5) 30 ps / 2700 rpm
393102 CM314 T3 UK FTay
393201 CM374 T3 FR NB43LD = e
CM374 (139234) 36 ps / 2700 rpm
393202 CM374 T3 UK A Tayr
* HETZBHETFIL, 551817 SCM60S T3,
IVOUBEREBRIFIIVOAERES (EN- .- ) o= R T4 BEARBARITESREESIC
FYBEBIhTEYEY.
FEMA L—2 0 J5YH90  HE TLYK
2) YRMDEEHARIZDOLT
DRAMDEHERNABIEITERICRITES IR THBALET,
RHES | RES e T B UEH H | &S B Ot |F &
Q'ty #r
Key No Parts No Parts Name ©) K3 Application |Description| Remarks
Q) @ ©) ® ® @
DRHES ASAMIFENTWR BB LRANDBE R E—BSE DI EICLY., BRBESMN
QM mES HNREESETLI-ODHBRBEETI,
QERMB TR HEDEMEE- X TRRLTHYET,
@& 5 RHELBESH-YDERABEHERRTLTHYET,
®F # & BALTHRICLIFBEEIABIZEOEMMETEEERTLTHYET,
G E RS AT EERSHEARTLTHYET,
@E <t EERROETREALTHYET,
@& = HEDOEH-HBEEARRTLTHYET,

o

BRI ORXERTLTHYET




3)

L&, BREEIZDINT

anj

CE(MREEICLHIFTHmEIBBREDERMEDRRIIRDEYTY )

onf

o

A =

[

=

L=

7N

HamtERe (HBSRBSHICCOT—I0HLH LD EMIEL-LEEA,)

FBRICEHMESHY FEHKEFHARKONT NICLETTHEET )

> %

(FEGRIETFAREDONT NITHEAT (THSRET A IBER&RE

B DA E Y
i 80 5 (CER (B0 LI H SR E A, )

D HFIBMAOERELZL Gt mEHE A, BEAXIBERBICOARFTHEET, )

BN GRTHYBERSHBICSHER A

E
F|BIEBaTHYERSEMICSRERA,

IBERdm (LFEEICPRY e, LIRSl mE ALl

°  l&®)

~X XXX X BUERS e SHET

xxxxxﬁ,:%iﬁg% ...... LY

B&:E (Abbreviation)
ASSY 72T R H :S4MHEAD OP :ATJav IN IRK
Inc %8O up  :E d EE EX HR
AR T E LOW = F | R&
Fr. 702 b(ED) STD 2% us 7 A—H4X
Re. :1)¥ (%) t RS 0.8 A —N—H (X
LH :L2Ik(E) ¢ CER COMP VT —r(EAHIAR)

4) AZAMZDLT

ASANMIIFASSYRB G - BIAER AR E SN TOFET I BT LI ERELGBKRERTLOTIE
HYUFEEA, ERGHRBSERVVEI-ODBEREGDIDTY  1FAMIfFSNTNEESL

DANDRHESE —HSEHLITLY. ENRHELESIOHABESZMEOIIITTOTVET,

3EXIZDOLNT

1 EERE EXDRIL. BMRES -HRBV-BARESMOE T,

2) TEXDE ML, RAIELTREUNDBEGIFEBHFEE A,

B)VNISEMIZIE. LND5 WMIERA 09 CERABVET.
(MRDOFELUREERSNFTT LERAHIBORREBTIRERELGYFET )

4) BRI, HROMEMEERESBIZEL,
XEBRRITFECEET S LBHYET,

(OX—V =8 mBESHICIERRAESHERIC




How to consult parts list

1) This parts list contain following model.

Model Code Indication model Ii/lnfg;el Specification Remoto Valve
393101 CM314 T3 FR STD
CM314 (';123232) 30 ps / 2700 rpm
393102 CM314 T3 UK OPTION
393201 CM374 T3 FR STD
CM374 N843L-D 36 ps / 2700 rpm
(139234)
393202 CM374 T3 UK OPTION

* The Mower can be installed for 551817 SCM60S.

Please confirm both engine serial number (addreviation ; EN=+=+) and charssis number,
when place a spare parts order.

2) Description in list.

Items in the list are described below by Nos, in the table below.
@ Index No. :By referring the No. in the illustrations to the same No.,

you can find the correct parts No..

@ Parts No. :No. to control parts.
® Name of parts :Name of parts is in dicated in English and Japanese.
@ Quantity :It represents the quantity of each part contained in reference No..
® Interchangeability :Mark to show interchangeability when replacing former parts with new ones.

® Applicable No. of machines :No. of machines for which design is changed.

REES | aES A aaE% 7| BESHE BT E A
Q'ty #
Key No Parts No Parts Name ©) tE Application |Description| Remarks
@® @ ©), @ ® ® @
@ Description :Specifications, descriptions, etc. of parts.
Remarks :Size of parts.

© Model :Type



3) Mark and abbreciation.

Mark when parts are changed, interchangeability of new and former parts is shown as below.

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be supplied
to order asking for supply of old parts.
New and old parts are not interchangeable.
Indicated as “E” in “interchangeabliy” column. Its appilicable serial number or
“F” mini tiller engine appears in “Application” column.
0 Old parts w,i,II be suppli,ed until out of stock and thereafter new sul,a,stitute palllrts will be supplied. (This mark
appears in Parts No.” column and corresponding old numbers in “Remarks” column)
~XXXXX :Up to XX XXX for serial numbers.
XX XXX~ XXXXX and up for serial numbera.

Abbreviation

ASSY :Assenbly R. H :Right oP : Optional IN :Intake
Inc :Including UP :Upper d :Diameter EX :Exhaust
AR :Required LOW  :Lower [ :Length

Fr. :Front S. T. D :Standard u.S :Undersize

Re. :Reer t : Thickness 0. S :Oversize

L. H :Left [0) :Diameter COMP :Complete

4) Illustrations

[llustrations present assemblies and individual piece parts not always precisely.

They are just guidelines to find correct parts codes. By comparing the index No. in the parts list with

the same No. in the illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No. , name of parts and quantity.

2) Returned parts order then those which were delivered by mistake are not accepted.

3) Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warrany does not cover

when the use of parts which are not SHIBAURA service parts. )

4) Refer separated parts price list for prisec of parts.

% This parts list may be modified without notice.




BH X

CONTENS

& HEAWH R—=v

FIG.NO. SUBJECT PAGE

I OV

ENGINE
101 CYLINDER BLOCK w)»#Javy 9
102 CYLINDER HEAD oA 11
103 ROCKERARM Aayh—7—L _ 12
104 HEAD COVER ~ykhy\m 13
105 CRANK SHAFT,PISTION I95090%INERNY 14
106 CAM SHAFT HhLo*2o2b_ . 16
107 ol pymp v ke 01% 00 S 17
108 TIMING GEAR & GOVERNAR BT XYL AN 18
109 WATERPUMP oA—4R7 _ 19
110 INJECTION PUMP & LINES A0z avROT -S4 _ 20
111 NOZZLE, HOLDER JANV kN 21
112 ALTERNATOR MOUNTING FEAr—2 <96 22
113 ALTERNATOR ranNr—4 _ 23
114 EXHAUST MANIFOLD IXJ—RXMR=TH—F 24
115 STARTING MOTOR:CM314 RA—TFTAVJE—2 CM314_ 25
116 STARTING MOTOR:CM374 ARB—=FAVJE—RCM374 26

v—

CHASSIS
200 FUEL LINES BATTERY FaATILNAHDY Ny T)— _ 28
201 FUEL TANK JaxzIpnEyy 29
202 AIR CLEANER , MUFFLER _ 7oV —+.=25 _ _ 30
203 TRANSMISSION GEARS o REWAVXY 31
204 TRANSMISSION , SHIFTER OV RIWoayv , vo%2 33
205 TRANSMISSION , DRIVE PINION FSUREWLay  RSATE=HFY 34
206 CLUTCH ASSEMBLY 95yFASSY 36
207 DIFFERENTIAL FFRONTAXLE_ _  F2. 279NV _ _ 37
208 BRAKE ASSEMBLY ;CURRENT  JUL—XASSY:@&%&%. 39
209 BRAKE ASSEMBLY ;NEW TL—XASSY R 40
210 STEERING COLUM & STEP. ARTFPIVIT&ATYT 41
211 INSTRUMENT PANEL ADARNVAVRIRRNV 43
212 REAR AXLE, DIFFERNTIAL & HOUSING U XYT7HRIL. TI&NITUY 44



H X

CONTENS

& HEAH =2
FIG.NO. SUBJECT PAGE

ov—

CHASSIS
213 REAR AXLE, WHEEL SHAFT JXTF7ORIV . RA—IL¥Ik 46
214 HYD-CYLINDER :STEERING BMEIE - RATTIVG _______ 48
215 PEDALS, HYDROSTATIC TRANSMISSION  R& )L HST 49
216 ACCELERATOR CONTROL & CHANGE LEVER 7/ +)LavhA—)L&FzPL/\— _ 50
217 CHASSIS & SAFETY ROPS ASSY _ v —Y & &REIJL—LASSY . 52
218 LIFTARM yosvy—L 93
219 LIFT CYLINDER yaeyos 55
220 BONNET & FENDERS RoRyk & 7058 __ __ __ __ 56
221 POWER STEERING & PIPING IND—=RTTIVVT EE 58
222 CONTROL VALVE & PIPING avka—LnLJ&EE 59
223 CONTROL VALVEASSY avka—)L/8JIT ASSY 6
224 OIL FILTER, HYDRAULICS wmEZqNE 62
225 COUPLING ,HSTDRIVE _ _ _  _ H.S.TkF42___ 63
226 HYDROSTATIC TRANSMISSION ASSEMBLY _ H.S.TASSY 64
2217 RADIATOR,PLATE SUIR, ¥IT9Ny 66
228 SEAT BRACKET o—sg54 67
229 SEAT ASSEMBLY —~ASSY 68
230 ENGINE SUPPORT, PLATE s AV o ol SRV v Ly A O Y | |
231 ENGINE SUPPORT IvooyR—+_ 71
232 BRAKE PEDALS Jo—=xREN 72
233 PARKING BRAKE, RANGE LEVER __ _ _  EBHEIL—F AVYILIN—_ 13
234 FRONT WHEELS , REARWHEELS  Z2zAayk . Y¥k{(—0_ 75
235 ELECTRONIC PARTS _ _ _ _ _ _ _®=%&%  _ _ _ _ _ 76
236 NAME PLATE *=LJ— _ 78
237 DECALS - _ _ 79
238 ATTACHMENT >Yoer 80
239 DUAL REMOTE HYD-VALVE _ Y InT2ry st
240 REAR END WEIGHT (OPTION ) _ _ _UVYIVFOIA FFav) _ __ 82
241 CANOPY (OPTION) _ eay G7Fvavy) 83
242 WORK LIGHT KIT (OPTION) S (- -1 < I L 84
243 DUAL BRAKE PEDAL KIT (OPTION) 3= TJL—XKIT (#F>3v) 85

HRESIRRSI
NUMERICAL PARTS INDEX

87



ENGINE

(T R)

CM314+=-=-- N843
CM374+===+- N843L



FIG.101 CYLNDER BLOCK

Vo587 nv)

40

4

'
“I

}— 37

45
23
24
NEW TYPE
-
298 -
b
¥
Z29A
RHEES BaES - HHEH% Qty z G B B <t B =
KeyNo Parts No Part Name 314 | 374 % |Application PDescription Remarks
1 11010 1360 [CYLINDER BLOCK Y)u477°09H COMPL| 1 CM314
1 11010 1490 [CYLINDER BLOCK Y)U4770v9) COMPL 1 CM374
3 06421 0025 [SEALING CAP U VZES VYA 1 1
4 06420 9055 [SEALING CAP Y= %497 ;40 4 4
. ___% _| 19846 6010_[PLUG _ _ _ _ _ _ _ _ | 797.84__ _ _ _ | 212 oo,
6 19846 6020 |PLUG 735 :10.4 4 4
7 19846 6030 |PLUG 759" 6.5 4 4
8 16529 6260 |SHAFT.IDLE GEAR TANLE ¥V ¥IFCOMA 1 1
9 19851 7222 |BUSHING ;STD 7991 ;STD 1 1
.__ 10 _1040106203_BALL BEARING _ _ _ | e 200/ N O N N A AR A O S I
11 06410 0045 |[EXPANSION PLUG IHANYYAVT T 1 1
12 04230 9013 [NEEDLE BEARING =NUATYY 1 1
13 03050 0612 |DOWEL PIN IIEY 2 2
14 03050 0616 |DOWEL PIN JIEY 2 2
.__ 15 _ 1030501025 [DOWELPIN _ _ _ _ _ | ey 212 oo ___.
16 03030 9005 [SPRING PIN ATV Y 2 2
17 01211 0820 |STUD BOLT AEYRR b 2 2
18 01211 0635 [STUD BOLT AZYLHR IWE 1 1
19 01211 0660 [STUD BOLT AZYNH ILE 1 1
.__ 20 _ | 11099 6820_|GASKET _ _ _ _ _ _ _ | BAFYN ] S T A [ A S AN
21 11070 8310 |OIL PAN COMPL A4y COMPL 1 1
22 01010 9235 [BOLT ;M6x13 Kb 26 | 26
23 01041 1212 [BOLT :M12x1.25-12L |’ ILk 1 1
24 02510 0012 [SEAL WASHER Y=Yy 1 1
.__ 25 _|198636170_[OIL SEAL _ _ _ _ _ _ | ANV _tlo_ 1o _1_JeMm314 | |_____.
25 05020 9083 [OIL SEAL A=l 1 CM374
26 11036 7770 |PLATE DRWAV 1 CM314
26 11036 7840 |PLATE Y7’ L—k 1 CM374
27 01151 0820 |BOLT ;M8x20 WA 10 | 10
._ _ 28 _| 18508 6551_|MOTOR ASSY ;STARTIN(A%-%ASSY _ _ _ | 1 {__|__]_|CM314 _ [ __ __ _|_____._
28 18508 6530 |MOTOR ASSY ;STARTIN{24—4% ASSY 1 CM374
29 19873 6150 |BODY £71 1 N843L;~31476
29A 19848 6770 [CONNECTOR 70y 1 1 N843L;31477~
29B 34067 2970 [ADAPTOR 7374 1 1 N843L;31477~
30 14054 6020 |JOINT, FILTER 7ANEY 4k 1 1 |




10

FIG.101 CYLNDER BLOCK

Vo587 nv)

J— 37
L.

RHES BaES B &M A F HHEH% Qty z G B B <t wm &

KeyNo Parts No Part Name 314 | 374 # |Application Descriptionl Remarks
31 14051 7020 [FILTER, OIL F41L741L% COMPL 1 1
32 11075 6490 |GUIDE '=Y"h"{F COMPL 1 1
33 05210 9113 |O—RING oy 2 2
34 01131 0612 |BOLT ;M6x12 Kb 1 1

. _ _ 35 _| 198416270 [LEVEL GAUGE COMPL _[LAJLA' =% COMPL_ | 1_ | 1 | _ S A R A
36 12011 6160 [TAPPET AAYR 6 6
37 12045 6250 |ROD, PUSH 7°9v1nYk COMPL | 6 CM314
37 12045 6310 |ROD, PUSH 7°9v1mYk COMPL 6 CM374
38 14003 6220 |VALVE ASSY :RELIEF  [JY=7n\ L7 ASSY 1 1

.__39 _]052109078_[O-RING _ _ _ _ _ _ _ | oy _ _ ____ S T A S R R A
40 01131 0612 [SCREW A9)1 2
41 16520 6640 |[COVER hn'- 1 CM314
42 13099 6130 |GASKET HR9b 1 CM314
43 01031 1040 [BOLT ;M10x40 Kb 2 2 CM314

.__ 44 _|027100010_[SPRING WASHER _ _ |R7x999%%_ _ _ 1 2 | 2 | _ S R R A
45 02050 0010 [NUT ;M10 FYk 2 2




YIOEAYN
FIG.102 CYLNDER HEAD

T T T T 71T

16
I
|
—
RHES HBaES B M A F HEHEH Qty = L B 8 <t s &
KeyNo Parts No Part Name ALL # |Application Pescriptiorl Remarks

1 11101 1690 [HEAD ASSY.CYLINDER [YYv4'AYFNASSY 1
2 06421 0018 |SEALING CAP Y= Y7’ 5
3 06421 0030 |SEALING CAP VeSSV 2
4 06421 0025 |SEALING CAP VeSSV 4

. ___% _ 106421 0010_[SEALING CAP _ _ _ _ | DV 7 S O 2 | __ ] _ S R S I
6 12016 6380 |VALVE. INTAKE A9TAIN LT 3
7 12017 6380 |VALVE. EXHAUST IXY AV LT 3
8 12040 6070 |SEAL.VALVE GUIDE : IN (W7 A {RY—Ib : IN 3
9 19821 6700 [SPRING YOOV 6

.__ 10 _ [ 12018 6080_[RETAINER _ _ _ _ _ _ | T ___1_ 6 | __ | _ S R S I
11 12022 6070 |[COTTER 194 12
12 12040 6050 |SEAL.VALVE GUIDE : EX|WL7HANY—L:EX | 3
13 12021 6041 |CAP VALVE N7 3997 6
14 11013 6400 |VALVE , SEAT NIL7Y—b N 3

__ 15 _ [ 111147491 |HEAD _ _ _ _ _ _ _ _ | BAFYRAYN 118 | 11 _ _ | _ S R S I
15 11114 7501 [HEAD NATYPAYL T1.4 1
16 11113 6480 |[BOLT.CYLINDER HEAD [AYRK b 11
17 11113 6490 |[BOLT.CYLINDER HEAD [AYFH b 3
18 19581 6540 |HANGER non 2

.- _ 19 _[011510816_|BOLT M8x16_ _ _ _ _ |_ _ _ __ _ __ _] 22 1o _ 1 S A (U I
20 01211 0655 [STUD BOLT AZYNHIF 2

11



12

0YH—-7-A4
FIG.103 ROCKER ARM

RE&ES HmES B & B B4EH Qty =8RSS R B <t & #&
KeyNo Parts No Part Name 314 | 374 # |Application Pescriptiorl Remarks
1 12003 6930 |ROCKER ARM ASSY Ayh7—L ASSY 1 1
2 12035 6131 |ROCKER ARM COMPL ;INAYA7—L COMPL ;IN| 3 3
3 12035 6141 |ROCKER ARM COMPL E|AYA7—L COMPL EX| 3 3
4 19948 6220 |SCREW TV ¥ ARRYY2 6 6
___5 _| 020109076 INUT M7 _ __ ___ ™ ] e |6 || 1 _____l____ | ____.
6 12031 6281 |SHAFT, ROCKER ARM [0YA7—-LY% 7k 1 1
7 19821 7170 |SPRING YAV 2 2
8 01131 0635 |BOLT ;M6x35 /AN 2 2
9 01210 9044 |STUD BOLT AZYNFR Wb 3 3
___ 10 _| 023100010 NUT:MIO _ __ _ ___ ™| sl |l .
11 18524 6060 |PRESSURE UNIT ,OIL EZEVEYI 1 1
12 14060 6941 |PIPE.OIL A4'47°COMPL 1 CM314
12 14060 7281 |PIPE.OIL A4V 47°COMPL 1 CM374
13 14099 6260 |GASKET:M8 WG INVE 4 4
___ 14 _| 198486780 [BOLTBANJO _ _ _ _ _ TAKME _ | 2 |2 ||l ____.
15 12099 6140 |GASKET h Ak 1 1
16 05210 9076 |O-RING oy 4 4
17 19928 0300 |SHIM ;0.5T Y1\ 05T 4 4




AYN N -
FIG.104 HEAD COVER

REES HmES B & B B4EH Qty =8RSS R B <t & #&
KeyNo Parts No Part Name ALL # |Application Pescriptiorl Remarks
1 11121 7670 |COVER, CYLINDER AYN AN =T 1
2 11199 6410 [GASKET N ATIE AV N - 1
3 11066 6210 [STOPPER, OIL FTANAMIN 1
4 11066 6060 [STOPPER, OIL AF=I=)b 1
___5 _| 015600406 [SCREW _ _ _ ___ __ VU O 6 | __| | R SRR IR
6 14099 6270 |GASKET ,M10 H ATk :M10 3
7 02460 0010 [CAP NUT ;M10 77 9b 3
8 19843 6010 |CAP, FILTER 7 1
9 05210 0420 (O-RING oy 1
___ 10 _| 11056 6080_[BREATHER _ _ _ _ _ _ Y ] | R SR R
11 01110 0408 [BOLT ;M4x8 A 4
12 01131 0660 |BOLT ;M6x60 /AN 2
13 01131 0640 (BOLT ;M6x40 iR Wb 2
14 13599 6951 |GASKET, AIR INTAKE AN IT4T4Y 1
.__ 15 _ ] 13556 6510_[AIRINTAKE _ _ _ _ _ _ Pk P N 7 /2 O I | O A
16 01131 0620 |[BOLT ;M6x20 i IVb 2

13



14

97999%70 ERMY
FIG.105 CRANK SHAFT , PISTON

RHES MAES B & & W BEHEHR Qty = L B 8 <t s &
KeyNo Parts No Part Name 314 | 374 # |Application Pescriptiorl Remarks
1 11525 6950 [CRANKSHAFT COMPL |95v%%¥7FCOMPL 1 CM314
1 11525 7020 [CRANKSHAFT COMPL |95v%%¥7+COMPL 1 CM374
2 11527 6270 |GEAR.CRANKSHAFT H309% % 1 1
3 03050 9020 |[DOWEL PIN ey 1 1
.___4 _[030300816_|SPRINGPIN _ _ _ _ _ | RISy S T A Y A A ) A S
5 11015 6171 |BEARING HOLDER ASSY|A 7YY HRILAASSY:1| 1 CM314
5 11015 6370 [HOLDER ASSY.BEARING|A' 7YY KL A ASSY:2 1 CM374
6 01010 9406 |BOLT :M10x55 FA 6 6
7 03050 0612 |DOWEL PIN JI9EY 6 6
.___8 _| 110156181 _|BEARING HOLDER ASSY|A 7! 7 kIV4ASSY:2] 1 | | __ | _ICM314 _ | _ __ | ____.
8 11015 6380 |HOLDER ASSY.BEARING|A 7YY KI5 ASSY:3 1 CM374
9 11015 6191 [HOLDER ASSY.BEARING|A' 7YY KL ASSY:3| 1 CM314
9 11015 6390 [HOLDER ASSY.BEARING|A' 7YY hILA ASSY:4 1 CM374
10 19851 7232 |METAL.UPPER:STD. ML.HI:STD 3 3
.__ 11 _ ] 19851 7242 [METALLOWER:STD_ _ |#4L.¥%.STD _ _ _ | Bl 3l |o____.
12 08010 9061 |V-BELT ;A36.5 V AL ;A36.5 1 1
13 01010 9667 |BOLT ;M10x65 Kb 2 2
14 01070 0865 |BOLT ;M8x65 A 2 CM314
14 01070 0860 [BOLT ;M8x60 FA 2 CM374
.__ 15 _[115107970_[RING KIT ;PISTON _ _ |EAbsyy KIT;STD| 3 | 3 [ __ [ _{__ ____ 1 _____|[_.____.
16 11501 7541 [PISTON ASSY ;STD E°AbY KIT ;STD 3 CM314
16 11501 7491 [PISTON ASSY ;STD E°AbY KIT ;STD 3 CM374
17 11532 6220 |[PIN.PISTON EANEY 3 3
18 03650 0028 |SNAP RING ATy 6 6
.__ 19 _ ] 11502 6251_|CONNECTING ROD ASSYI#/74vyAYkASSY| 3 | | __ | _ICM314 _ | _ __ | ____.
19 11502 6330 [CONNECTING ROD ASSYa#474v% AYFNASSY 3 CM374
20 19851 7265 |[BUSHING 71 3 3
21 11517 6140 |[BOLT.CONNECTING ROOBYI & Lk 6 6
22 02010 9120 |NUT ;M10x1.25 FYb, avayh 6 6
23 | 198517252 IMETAL,PIN:STD _ |MIl:ty:STD [ 6 | 6 | _ |N843;~146514 / N843L;~31476
23 19851 7650 [METAL, PIN ::S.T.D M £V STD 6 6 N843;146515~ / N843L;31477~
24 11535 7380 |FLYWHEEL 774H4-)L COMPL 1 1
25 11537 6040 |GEAR.RING VY 1 1
26 03410 0508 |KEY - 1 1
27 01010 9341 |BOLT ;M10x1.5-34L G/as 6 6




97999%70 ERMY
FIG.105 CRANK SHAFT , PISTON

RE&ES HmES B & B B4EH Qty =8RSS R B <t & #&
KeyNo Parts No Part Name 314 | 374 # |Application Pescriptiorl Remarks
28 02010 9086 |NUT ;M24x1.5 A 1 1
29 11539 7790 |PULLEY.CRANKSHAFT [93099%7+7°-1) 1 1
30 19926 6200 (WASHER ,THRUST AFANTYYY 2 2

15



16

NINAPL
FIG.106 CAM SHAFT

RHES MAES B & & W BEHEHR Qty z L B B <t s &
KeyNo Parts No Part Name ALL % |Application PDescriptior] Remarks
1 12002 6350 [CAMSHAFT ASSY hAYYIFASSY 1
2 03410 0508 |KEY - 1
3 04015 6304 |BALL BEARING F=ATYUY 1
4 19921 6230 [SPACER AN 3
. ___% _|120736081_|GEAR _ _ _ _ _ _ _ _ | Y _______ S H A [ A IO AN S
6 12001 6050 |GEAR, CAM L+ ¥COMPL 1
7 12525 6120 [SLIDER COMPL A714°COMPL 1
8 01131 0612 |BOLT ;M6x12 Kb 2
9 19956 6652 |PLATE 7°b—F 1




oA
FIG.107 OIL PUMP

1
8
éj
REES HmES B & B B4EH Qty =8RSS R B <t & #&
KeyNo Parts No Part Name LL # |Application Pescriptiorl Remarks
1 16502 6230 |GEAR ASSY.IDLE TAN V¥ YASSY 1
2 19926 6270 (WASHER.THRUST AIARIYUY 1
3 19821 7760 |SPRING A7y 1
4 14016 6250 |[ROTOR n-4 1
____5 _| 14011 6220 [oIL PUMP COVER _ _ |tnkvamn- | v ||| ol
6 19928 6340 |SHIM KIT Y1 KIT 1
7 19821 6720 |SPRING A7Yh 1
8 19923 6540 [COLLAR h7— 1
9 03680 0010 |SNAP RING ATy 1
___ 10 _| 05210 9076_fo-RING _ _ _ _ _ _ _ | oy | IR R N SO R R
11 14098 6860 |PIPE N4 1
12 14040 6520 |FILTER, SUCTION #49%374% COMPL| 1
13 01131 0612 |[BOLT ;M6x12 iR Wb 4
14 16599 6540 |GASKET N Aryb7aub 2 L—b 1
15 16516 6600 |PLATE.FRONT 72007 L4 1




18

BV X XA N T

FIG.108 TIMING GEAR CASE, GOVERNOR

RHES MAES B & & W BEHEHR Qty = L B B <t s &
KeyNo Parts No Part Name 314 | 374 # |Application Pescriptiorl Remarks
1 16510 6770 [CASE.GEAR ¥ ¥h-ACOMPL 1 1
2 16599 6550 |GASKET NAPYRE Yr-2 7 7
3 19863 6160 |OIL SEAL =l 1 1
4 03030 0414 |SPRING PIN A7VUTEY 1 1
. ___5 _| 12504 6340_|LEVER ASSY.GOVERNORW AN FLN-ASSY | 1 | 1| __ | _|______|_____|_____.
6 12540 6080 [LEVER .TENSION SOV 1 1
7 39821 0070 |SPRING YOOV 1 1
8 03680 0008 |SNAP RING ATy 2 2
9 02620 0010 |WASHER bV 1 1
.__ 10 _[198217500_[SPRING MAIN _ _ _ _ |R70y5 2%t _ | | v {__|_{______1_____|.____.
11 01131 0680 |BOLT ;M6x80 WA 2 2
12 03680 0004 |SNAP RING ATy 1 1
13 19821 7220 [SPRING ;MAIN A2V MY 1 1
14 12515 6170 [ARM COMPL 7-LCOMPL 1 1
. _ 15 _[052109110_|O-RING _ _ _ _ _ _ _ oy _ _ _ ___ ] S T R Y A A O A S
16 01131 0660 |BOLT ;M6x60 Kb WYL 3 3
17 12541 6090 [LEVER ,GOVERNOR L - 1 1
18 01131 0630 |BOLT ;M6x30 Kb 1 1
19 01131 0645 |BOLT ;M6x45 Kb 7 7
__ _ 20 _| 023100006 |NUT ;M6 _ _ _ _ _ _ _ v < T < T O A O (R
21 12511 6141 [SHAFT.GOVERNOR VAWl 1 1
22 05210 9108 |O-RING oy 2 2
23 03680 0005 |SNAP RING ATy 1 1
24 12597 6100 [STAY AT 1 1
.__25 _[011310614_|BOLT M6x14_ _ _ _ _ [ 212 f ) |o____.
26 01010 9264 |BOLT ;M6x25 WA 1 1
27 05230 0600 |O-RING oy 1 1
28 39843 0630 |PLUG 799 F 4l 1 CM314
29 05210 0280 |O-RING oy 1 CM314
.__ 830 _| 13104 6430_|ANGLEICH SET ASSY_ |7»y 74ttvhASsY | 1 | __|__|1_ICM314 _ | _ __ | ____.
30 13104 6390 |ANGLEICH SET ASSY |77 34EtYk ASSY 1 CM374




i L2
FIG.109 WATER PUMP

RHEES BaES - HHEH% Qty z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 14501 7790 [PUMP ASSY WATER A-4KV7 ASSY 1
2 01530 0614 [SCREW A9a 3
3 14514 6320 |SET PLATE A RV 1
4 14599 6681 |GASKET WD VTRV 1
. ___% _1064500030_(PLUG _ _ _ _ _ __ _ | 299 ] S T A [ A IO A S
6 01131 0635 |BOLT ;M6x35 Kb 4
7 02310 0006 [NUT ;M6 TYk 1
8 14533 7030 |PULLEY, FAN 777 =Y— 1
9 14538 7000 |[HOLDER, FAN I7URLE 50 1
.__ 10 _ [ 14538 6910_[HOLDER FAN _ _ _ _ | 247177 A [ I U W N (S A S (R A
11 14530 6510 |[FAN ,COOLING h=1v9 77 COMPL | 1
12 01131 0675 |BOLT ;M 6x75 Kb 4
13 14599 6670 |GASKET H Ay W/P 1 N843;~143184 / N843L;~ 37060
13 14599 6990 |GASKET n AN W/P 1 N843;1463185~ / N843L;37061~
.__ 14 _1010800820_[BOLT :M8x20_ _ _ _ _ | wvh_ 2 A [ A IO A S
15 06710 0022 |HOSE BAND F—AN VN 2
16 14553 6051 |HOSE f—2 2
17 14522 6450 |[COVER, THRMOSTAT  |#—ER4YMIN— 1
18 14599 6051 |GASKET N AL H—Fhn'- 1
.__ 19 _| 14520 6220_|THERMOSTAT COMPL _[#-%¥A4%yhCOMPL_ | 1_ | __ | __ | _|__ _ _ _ _ | __ ___|_____._
20 14521 6730 |CASE.THERMOSTAT  |[#-ER4YMr-2 1
21 14599 6710 |GASKET NATYL H—Er-2 1
22 38572 0360 |SWITCH ;THERMO AMYF % 1
23 38572 0011 [SENSOR o= H-Ti-4 1
.__ 24 _1023100006_[NUT M6 _ _ _ _ _ _ _ | ™ ] 2 A [ A O A S
25 19911 6370 |[CLAMP 9797 1
26 01131 0645 |BOLT ;M6x45 FA 2
27 01151 0820 |BOLT ;M8x20 A 1
28 06450 0030 |PLUG 79y 1

19



20

199" 199K V7. 74y
FIG.110 INJECTION PUMP, LINES

6
30
29
30—"
27 —%
28—F
A
RHEBES BRES A BLfER Qty | = B S H il w =
KeyNo Parts No Part Name 314 | 374 # |Application Pescriptiorl Remarks
1 13101 7811 [PUMP ASSY.INJECTION [{V¥ I4%3Vk V7°ASS| 1 1
2 13142 6310 |SHIM SET vtk ;N4 1 1
3 02310 0008 |NUT ;M8 Yk 2 2
4 01080 0820 |BOLT ;M8x20 /A 2 2
.___5 _| 131406360 |INJECTORASSY _ _ _ |JANFuN#LEASSY| 3 | 8 | _ | _|______|_____|_____.
6 13160 6960 |PIPE.RETURN 1J4—y1n'47°COMPL 1 1
7 13150 7601 |PIPE.INJECTION 199" 1993y 47°CO 1 CM314
7 13150 1030 |PIPE.INJECTION 19Y° 193U 47°CO 1 CM374
8 13150 7611 |PIPE.INJECTION 19Y° 193U 47°CO 1 CM314
.___8 _| 13150 1040_[PIPEINJECTION _ _ _ |Mv¥'I9y3avn4sco| __ | _1_|__|_ | CM374 _ _ | _ _ __ _|_____.
9 13150 7621 |PIPE.INJECTION 19" 193UN47°CO 1 CM314
9 13150 1050 |PIPE.INJECTION 199" 1953y 47°CO 1 CM374
10 19910 6021 |CLAMP 937°COMPL 4 4
11 01011 0625 |BOLT ;M6x25 /A 2 2
.__ 12 _[023100006_INUT M6 _ _ _ _ _ _ _ | ™ ] 2 1.2 f o ___|o____.
13 18536 6190 |[PLUG.GLOW 4'8-7'3% 3 3
14 18537 6140 |CONNECTOR:GLOW ax94:49'0— 1 1
15 02710 0004 |SPRING WASHER ORIV D¢ 1 1
16 02010 0004 |NUT ;M4 TYb 1 1
. __ A7 _ [ 13142 6200_|GASKET _ _ _ _ _ _ _ | IS v STV R (< T N 2 N A ) RS I
18 18520 6085 [SOLENOID VIZE(N 1 1
19 02510 0016 |SEAL WASHER v=II9% 1 1
20 13124 6010 |FITTING 74 1 1
21 13129 6255 |GASKET N A9 2 2
.__22 _[131246170_ |BOLT _ _ _ _ _ __ _ | ) S T A Y A A O A S
23 18560 6170 |HARNESS.WIRE I4Y—n—%A 1 1
24 13099 6130 |GASKET VWIS 1 1
25 16520 6640 |COVER hn— 1 1
26 01131 0612 |SCREW A9 2 2
.__ 27 _ [ 19848 7920_|CONNECTOR _ _ _ _ | w98 S T A Y [ A O A S
28 14099 6350 |[WASHER OV 1 1
29 06820 4090 |FUEL HOSE 71I)ik—A 1 CM314
29 06820 4112 |FUEL HOSE 71I)iF—A 1 CM374
30 06720 0078 |HOSE CLIP F=2997° 2 2




JA N & KILE
FIG.111 NOZZLE, HOLDER

a
1
e TR ]
L3
RHES MAES B & & W BEHEHR Qty = L B B <t s &
KeyNo Parts No Part Name ALL # |Application Pescriptiorl Remarks
1 13140 6360 [NOZZLE & HOLDER ASS[/A L7UNHLE ASSY| 3
1A 13144 6006 [NUT TYb 3
2 13142 6230 |GASKET nArYb 3
3 13143 7360 [SHIM KIT Y1 KIT 1
.___4 _[131446074_|SPRING _ _ _ _ _ _ _ | AN B |o____.
5 13144 6075 |SPRING SHEET YNV 3
6 13144 6076 |SPACER AN 3
7 13141 6170 [NOZZLE ASSY JRX’ I ASSY 3
8 13144 6077 [NUT TYk 3
o9 _L__C *__ _|BODYSUBASSY__ _ |KT4%7 Assv__ | 3 | __1__1_1______|_____|_.____.




22

v [% St IV
FIG.112 ALTERNATOR MOUNTING

RHES MAES B & & W BEHEHR Qty = L B 8 <t s &
KeyNo Parts No Part Name ALL # |Application Pescriptiorl Remarks
1 18504 6320 [ALTERNATOR ASSY TIa%2—4ASSY 1
2 18572 7000 |PLATE, ADJUSTING TYVYRTUI 7 L—b 1
3 01151 0820 |BOLT ;M8x20 FA 1
4 02610 9017 |WASHER UVVAd 1
. ___% _ [ 18597 6900_|SUPPORT _ _ _ _ _ _ | k-t _ ] o |- ___.
6 01151 0816 |[BOLT ;M8x16 A 3
7 01031 1035 |BOLT :M10x35 Kb 2
8 02090 0010 |NUT ;M8 FYb 2
9 08010 9061 |V-BELT ;A36.5 VA'Lb 1
.__ 10 _[01151 0825 |BOLT ;M8x25_ _ _ _ _ | N S A [ A S A N I
11 02710 0010 |SPRING WASHER A7V 2




A 3%—4
FIG.113 ALTERNATOR

RHES MAES B & & W BEHEHR Qty g L B 8 <t s &
KeyNo Parts No Part Name ALL # [Application [Description] Remarks
1 18504 6320 [ALTERNATOR ASSY TIhar—4 ASSY 1
2 18544 6269 [NUT Tk 1
3 18543 6180 [FAN 71 1
4 18544 6270 |SCREW A91 1
___5_| __x*__ _|BRACKET,FRONT _ _ |79fwkASSY.®x_| 1 | __|__1_1______|_____|_____.
6 18544 6271 |SCREW A9)1 1
7 18544 6272 |BEARING ATV 1
8 * ROTOR ASSY A—4% ASSY 1
9 18544 6274 |BEARING ATV 1
.__Jd0 [ __*x__ _|STATER_ _ _ _ __ _ AT=% o | ___.
11 * BRACKET, FRONT 739k ASSY ¥ 1
12 18544 6278 |[TERNMINAL SET 4—3F)l SET 1
13 18544 6277 |REGULATOR ASSY L%'1L—4% ASSY 1
14 18541 6480 [BRUSH 7'5% COMPL 1
15 18544 6276 |RECTIFIER ASSY L9FI71% ASSY 1

23



24

IXY) ANz
FIG.114 EXHAUST MANIFOLD

REES HmES B & B B4EH Qty =8RSS R B <t & #&

KeyNo Parts No Part Name ALL # |Application Pescriptiorl Remarks
1 13561 6400 |MANIFOLD, EXHAUST |I%Y —AMZKIL—F 1
2 13599 6590 |GASKET N ArYb EXYZRLE 1
3 01211 0625 |STUD BOLT A4INER b 2
4 01131 0625 |BOLT ;M6x25 iR Wb 4

____5 _| 023100006 NUT:M6_ _ _ __ __ | b ] 2 S R D R R

6 31499 0013 |GASKET IV UWI 1




A3—T409 £-5— ,CM314
FIG.115 STARTING MOTOR ;CM314

RHES HBaES B M A F BEHEHR Qty = L B 8 <t s &
KeyNo Parts No Part Name 314 # |Application Pescriptiorl Remarks
1 18508 6551 [MOTOR ASSY, STARTIN{Z4—% ASSY 1
2 18584 6468 |[SCREW SET SET 1
3 * BRACKET ASSY, FRONT|7°54YFASSY, 70Uk 1
4 18584 6615 |LEVER SET NI 1
.___% _| 18581 6340_|SWITCH ASSY _ _ _ _ | AMYFASSY_ _ _ _ | o | ___.
6 18584 6616 |BALL = 1
7 18584 6617 [PACKINE NIEY 1
8 18584 6684 [ARMATURE 7—VF17 1
9 18584 6621 |HEXAGON HEAD SET  [AYA4FK LM EYE 1
.__ 10 _] 18586 6391_[SHAFT ASSY, CLUTCH |¥Y7hASSY, 929F_ | 1 | _ _1__1_1______1_____|_____.
11 18584 6614 [STOPPER SET AMIN—EYh 1
12 * CLUTCH T=N=30Z059739F | 1
13 * GEAR ASSY £ YASSY 1
14 * WASHER UVVAd 1
L__ 5 | __ _*x_ _|SHAFT ASSY,GEAR _ |y¥7bASSY. *¥_ _ | 1 | __|__1_1______|_____|_____.
16 * GEAR ASSY £ YASSY 3
17 * YOKE ASSY 3-JASSY 1
18 18541 6490 [BRUSH ASSY 7991 ASSY 1
19 18541 6500 |[BRUSH HOLDER ASSY [7°YYakl4" ASSY 1
.__20 _[ ___*__|SPRINGSET__ __ _ | RIS EIN o | ___.
21 18584 6620 |BRACKET ASSY, REAR |7 37YIFASSY. ¥ 1

25



26

1

A9—T47 45— MC374
FIG.116 STARTING MOTOR ;CM374

RHES MBS B M A F HHEH Qty z I 5 L w %
KeyNo Parts No Part Name 364 # [Application Pescriptior] Remarks
1 18508 6530 [MOTOR ASSY, STARTIN{24—% ASSY 1
2 18584 6570 [STARTER KIT A4—4 KIT 1
3 18584 6571 |ARMATURE ASSY 7—VF17 ASSY 1
4 18584 6549 |BALL BEARING w=IATYIY 1
. _ __% _| 185846583 _[BALL BEARING _ _ _ | o a4 7/ I I B S A S I
6 18586 6370 |CLUTCH SUB ASSY h79F47° ASSY 1
7 18584 6572 |HOUSING ASSY NIV VY ASSY 1
8 18584 6576 |PINION =1y 1
9 18581 6360 |SWITCH ASSY, MAGNETIRY %FYJAA{YFASS] 1
.__ 10 _| 18584 6286_[STEEL BALL __ _ _ _ | AF-MR N S T A S A S I
11 18584 6560 [SPRING A7vY 1
12 18584 6551 |RETAINER 7= 1
13 18584 6371 |ROLLER ] 5
14 18584 6552 |PIPION [, ) 1
.__ 15 _ | 18584 6573_|[HOLDER ASSY_ _ _ _ | LY ASSY_ _ _ _ | S T A S A (R I
16 18584 6579 [SPRING A7V 4
17 18584 6574 |FRAME L—L 1
18 18584 6581 |BOLT /AN 2
19 18584 6582 |SCREW A91 2
.__20 _| 185846378 INUT_ _ _ _ __ ___ | ™ ] S T A S A (R I
21 18584 6580 |SCREW A9)1 2
22 18584 6563 [NUT VA 1
23 18584 6562 |BUSHING 7Ivuh 1
24 18584 6561 |O-RING oy 2




CM314
CM374

CHASSIS
Oae”% )

...... N843
...... N843L

27



28

71T DY, WNYTY
FIG200 FUEL LINES , BATTERY

RHEES BaES - HHEH% Qty z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 38951 0740 [BATTERY, WET N7 :75D26R 1
2 38910 1950 |[BATTERY STAND NYTYRIUN 1 *1
3 01151 0825 [BOLT ;M8x25 WA 4
4 38941 0310 |[BATTERY COVER NYTYAN = 1
. ___% _|389320231_|BATTERY ROD_ _ _ _ | nYTYRYE 2 A [ A (S AN S
6 02150 0006 [NUT ;M6 FYb 2
7 36077 1060 |FUEL PIPE 71INA7 1
8 39875 0310 [HOSE BAND W 6
9 06720 0078 [HOSE CLIP K=2997° 1
.__ 10 _| 36030 0231_|FUEL FILTER ASSY_ _ _[73IMJ4MFASSY_ | 1| _ _ |\ __ 1 _ | ______ | _____|c____.
11 13164 6010 |RUBBER CAP 947 1
12 01151 0840 |BOLT ;M8x40 FA 1
13 36080 0040 [FUEL PUMP 72TV VT 1
14 02240 0006 (U NUT ;M6 Uty 2
.__ 15 _ 136077 1080_[FUEL PIPE_ _ _ _ _ _ | 22IWNA7 ] S T A [ A O A S
16 36077 1070 |FUEL PIPE 71IMNAT 1
17 39875 0150 [BAND NN 1
18 05210 9130 [O-RING oy 1
19 36072 0130 |FILTER ELEMENT FANEILAVE 1
.__20 _[052109131_[O-RING _ _ _ _ _ _ _ | oy _ _ _ ___ S T A [ A IS AN S
21 36071 0060 |FILTER CUP 744097 1
22 36074 0123 [NUT ;FILTER FYb ;7404 1
23 38589 1118 |TUBE v =tF1-7 1 *3
24 38589 1118 [TUBE g -bFa1-7 1 *4
.__ 25 _[399113630_[CLAMP _ _ _ _ _ _ _ | 9307 _ _ _ ___ S T A [ A IO A S
2 38910 1951 [BATTERY STAND NYTYRIUE 1 *2
*1 CM314 : 10001 — 10171 CM374 : 10001 — 10361
_______ "‘_2_CM§1_4_:1_017_2:_9M3_7‘l:_193_62:_______1__T___ S N R R I
*3 CM314 : 10063 - CM374: 10170 -
*4 CM314 : 10180 -— CM374 : 10370 —




711409
FIG201 FUEL TANK

RHEES BaES - HHEH% Qty z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 36010 2110 |[TANK, FUEL 499711 1
2 36050 1350 |[HOLDER ;TANK 49N a4 1
3 39811 5530 |RUBBER Th 2
4 39811 0110 |RUBBER Th 1
. _ __% _|360200670_[TANKBAND _ _ _ _ _ | r VY S 2 |- ___.
6 02230 0008 [U-NUT ;M8 Uty 2
7 02310 0008 [NUT ;M8 TYk 2
8 01151 1025 (BOLT ;M10x25 Kb 4
9 39811 3570 |RUBBER Th 1
.__ 10 _|360300080_[FILLER GAP _ _ _ _ _ | U73Y97 _ _ Sl |- ___.
11 13034 0110 |FILTER, FUEL EIZEP) 1
12 06720 0078 [HOSE CLIP K=29Y97° 2
13 06820 9075 [HOSE ThNAT 1
14 39813 0310 [SPONGE ARy 1
.__ 15 _[385280210_[FUEL GAUGE _ _ _ _ | 2AING =Y S |- ___.
16 38589 1051 |GASKET nArYb 1
17 01514 0514 [SCREW A91 5

29



I79)—F. %77
FIG202 AIR CLEANER , MUFFER

RHES HRES B & & FF BLER Qty | = [#E5 S # B <t i =
Parts No Part Name 314 | 374 % |Application PDescription
1 31460 1871 [HOLDER I79)-+44z 1 CM314
1 31460 1701 |HOLDER I79)-TH941 1 CM374
2 01151 0816 [BOLT ;M8x16 Ik 3 3
3 31450 0860 |AIR CLEANER ASSY I749Y—+ ASSY 1 1
.___4 _|314541250_|AIR CLEANERHOSE _ _[I7%)—Fk-A N _ | 1 1| __ 1 _ | ______|_____|_c____.
06710 0062 [HOSE BAND F—AN VN 2 2
31454 1890 |AIR CLEANER HOSE I79)—F+§-Z ;0UT 1 CM314
31454 1680 |AIR CLEANER HOSE I79)—F+§-2 ;0UT 1 CM374
39811 9972 |RUBBER TLITH) 941 1 1
_______ 31410 2650_(MUFFER ASSY _ _ _ _ [vJ7ASSY _ _ _ _ | _1 ] _1 | [ AR
31499 0013 [GASKET N ATYE 1 1
01010 9337 [BOLT ;M8x20 A 4 4
02710 0008 [SPRING WASHER YRV P 4 4
01181 0816 [BOLT ;M8x16 A 2 2
_______ 31410 2660_|EXHAUST PIPE_ _ _ _ |7-Wnv47_ _ _ _ _ | 1| __ | CM314_ _ _ | __ ___|_____.
31410 2670 |[EXHAUST PIPE F=NAT 1 CM374
01010 9206 [BOLT :M6x12 /AN 2 2
31414 1320 [COVER :PIPE =47 1 1
02090 0010 [NUT ;M10 F9b 2 2
_______ 39875 0260_|[HOSEBAND _ _ _ _ _ _|h=Anwub | 1| 1| [ AR
31443 0691 [STAY V75274 1 1
31443 0670 [STAY ATA X737 1 1
01031 1040 (BOLT ;M10x40 A 2 2
31453 1176 |FILTER COMP 74V3—COMP 1 1
_______ 31453 1177_|2ND FILTER COMP _ _ _|thUk” 74)5—COMP | 1_ | _1_ | [ A
35075 5850 |[COVER ;FLYWHEEL hiv— 774F4-N 1 1 *1
39875 0440 [HOSE BAND Y WIN 1 1
01151 0816 [BOLT ;M8x16 A 2 2
_______ 35075 6340_|COVER ;FLYWHEEL  _ _|An—_7344—-b_ _ | 1| _1_ | ¥2 _ | __|o____.
*1 CM314 : 10001 — 10149 CM374 : 10001 — 10344
*2 CM314 : 10150 — CM374 : 10345 —




W2V VI
FIG.203 TRANSMISSION , GEARS

RHES BaES - A EH% z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32211 9080 [MISSION CASE ;COVER [39Y3avh—2 hn'— 1
2 03050 0820 [DOWEL PIN ey 2
3 01211 1035 [STUD BOLT AZYNHR b 2
4 01211 1050 [STUD BOLT AZYLHRIE 2
.___9 _1030501025_[DOWELPIN _ _ _ _ _ | ey L I |- ___.
6 01151 1030 |BOLT :M10x30 A 10
7 01114 0610 [BOLT ;:M6x10 Kb 2
8 39956 8660 |PLATE A 1
9 02100 0010 [NUT :M10x1.25 VA 4
.__ 10 _ [ 39840 0550_[OIL GAUGE _ _ _ _ _ | ) 2 L I O | ____.
11 32252 1520 |MAIN SHAFT MuvxTh 1
12 04010 6006 [BALL BEARING F=ATYIY 1
13 04010 6207 BALL BEARING K= T 1
14 03650 0072 |SNAP RING SOrAVIA 1
___ 15 _| 32253 1610_|COUNTER SHAFT _ _ _(h»4%y%¥72b _ _ _ _ | L I | ____.
16 32236 1500 |SLIDE GEAR B A73MF%Y B 1
17 04010 6204 [BALL BEARING =LA TV 1
18 04010 9054 (BALL BEARING R =LA TV 1
19 03650 0052 |SNAP RING SOrAVIA 1
.__ 20 _ | 32232 5740_[FIXING GEARA _ _ _ | IT4EYA_ ] S | ____.
21 03610 0025 |SNAP RING A9y 1
22 32072 0290 [COUPLING W20 1
23 04010 6207 [BALL BEARING =LA TV 1
24 04010 6206 [BALL BEARING R =LA TV 1
.__ 25 _| 39856 6480_NEEDLE BEARING _ _ |==FWATYYY_ | 1| __ | ol __|o____.
26 39856 6470 |[THRUST BEARING AFAMTYUY 1
27 32253 1630 |COUNTER SHAFT a7k 1
28 05210 0110 [O-RING oy 1
29 39923 5520 |COLLAR h7— 1
.__ 30 _| 32237 1980_[COUNTER GEARA _ _ Ao %Y A_ _ _ _ | L |- __.
31 04010 6004 BALL BEARING K =ATIVY 2
32 03650 0042 [SNAP RING ATy 1
33 02090 0014 |NUT :M14 VA 1
34 02710 0010 [SPRING WASHER YRRV VAY 4
35 32008 0101 [CLUTCH ASSY 939F ASSY 1

31



32

YISV VEVIER
FIG.203 TRANSMISSION , GEARS

RHES BaRES =T & B{EH z G B B <t s =
KeyNo Parts No Part Name ALL = |Application PDescriptionl Remarks
36 39926 1500 [THRUST WASHER AFANIYY Y 1 *1
37 32251 3460 |DRIVE SHAFT NI47° %7k 1 *1
38 39851 1930 [BUSHING 7y 1
39 05020 2220 |OIL SEAL Hy—n 1
._ _ A0 _| 32221 3450_[COVER _ _ _ _ _ __ F=AhN—_ _ _ _ _ I I oo ___.
41 32491 0090 [MAGNET EVES] 2
42 34061 5881 |ADAPTER 7474 :F19219 1
43 34069 2490 [OIL HOSE FANh—2A 1
44 36010 2060 |OIL TANK % VY] 1
.__ 45 _1010800616_(BOLT ;M6x16_ _ _ _ _ 0 I I oo ___.
46 02130 0006 [NUT :M6 FYk 1
47 02710 0014 [SPRING WASHER YORVYD 1
36 39926 1320 |[THRUST WASHER AFANTYUA 1 *2
. __ 37 _|322514660_[DRIVE SHAFT _ _ _ _ |N947%%2h _ _ _ | 1| __ | _4* 1 |_____.
*1 CM314 : 10001 — 10165 CM374 : 10001 — 10361
*2 CM314 : 10166 — CM374 : 10362 —




VYV VEVIRIE
FIG.204 TRANSMISSION , SHIFTER

RHES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32431 2960 [SHIFTER ROD ¥7409F 1
2 32441 2390 [SHIFTER FORK Y79877F-9 1
3 03680 0010 |SNAP RING SOrAVIA 2
4 05210 0100 [O-RING o-uy 1
. ___9 _|398210280_(SPRING _ _ _ _ _ _ _ | AN I |- ___.
6 04810 0010 |STEEL BALL AF—Iik =)l 1
7 32420 2700 [SHIFT ARM VIV -4 1
8 39956 4790 |PLATE A 1
9 01151 0812 [BOLT ;M8x12 A 1
.__ 10 _ | 32441 2290_[SHIFTERFORK_ _ _ _ | ¥2379%-5 _ _ _ _ ] S I S A (R I
11 39961 2150 |PIN ) 2
12 01070 0625 [BOLT :M6x25 Kb 2
13 32021 0370 [SHAFT :4WD Y 7h :4WD 1
14 05020 3115 [OIL SEAL -l 2
.__ 15 _| 32410 6720_{CHANGE LEVER :RANGE|FI /' Lin—:79 %% | 1. | _ _ | ol __|o____.
16 03030 0632 [SPRING PIN ATV Y 1
17 32410 6610 |[CHANGE LEVER :4WD |FIVY 'L — :4WD 1
18 03030 0628 [SPRING PIN A7VUTEY 1
19 32410 6620 |[CHANGE LEVER :4WD |FIVY L= :4WD 1
.__ 20 _[398511310_(BUSHING _ _ _ _ _ _ | 79y _ ] A | ____.
21 03610 0015 |SNAP RING A9y 1
22 39821 4450 [SPRING YOOV 1
23 03030 0850 [SPRING PIN A7VUTEY 1

33



34

FVAIYYAY NIMATEZFY
FIG.205 TRANSMISSION , DRIVE PINION

41

34

R
29
AL .
30
29
a0 28
"@\ 15
14
L 12
13
RHES BaES - A EH% z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32211 9060 |[MISSION CASE YAVT-2 1
2 03050 0820 [DOWEL PIN ey 2
3 03050 1032 |DOWEL PIN JIHEY 4
4 01211 1025 [STUD BOLT AZYLHRIE 2
.___%9 _1064600016_(PLUG _ _ _ _ _ _ _ _ | ynNvEZII M6 _ | 1] ol | ___.
6 02510 0016 |SEAL WASHER Y=Yy 1
7 32214 0270 |PLUG =N — 1
8 01211 1040 [STUD BOLT AZYLFR Vb 2
9 32012 0500 |PLATE A 1
.__ 10 _ [ 01151 1025_BOLT :M10x25 _ _ _ _ | wh_ _ 2| o____.
11 32205 1500 [DRIVE PINION ASSY N347° =4y ASSY 1
12 32232 5750 |FIXING GEAR A 1T/ YA 1
13 04253 2206 [TAPER ROLLAR BEARIN{T—NA—7A 7YY 2
14 02610 0024 |WASHER YDV 1
.__ 15 _[020109079_[NUT :M24x1.5 _ _ _ _ | ™ ] S |- ___.
16 19828 0630 [SHIM :0.1T Y 01T 1
17 19928 0640 |SHIM :0.2T YL 02T 1
18 19928 0650 |SHIM ;0.5T Y1 05T 1
19 32026 0200 |CLUTCH FORK 979F74-9 1
._ _ 20 _| 32020 1200_|CLUTCH SHAFT _ _ _ _[779F¥¥72bPTO__ | 1 | __ | __ 1 _ | ______ | _____|c____.
21 01070 0625 |BOLT ;M6x25 Kb 2
22 05020 3115 |OIL SEAL L=l 1
23 32251 4580 [DRIVE SHAFT F347° %7k 1
24 03610 0025 [SNAP RING YSOrAVIA 1
.__ 25 _| 32232 5760_[FIXING GEARA _ _ _ | IT4EYA__ ] S |- ___.
26 04010 6304 (BALL BEARING K =ATIVY 2
27 32232 7130 |FIXING GEAR A IT4% YA :PTO 1
28 32232 7150 |FIXING GEAR A I74% YA PTO 1
29 32253 1621 |COUNTER SHAFT a7k 2
._ _ 30 _[040106204_|BALL BEARING _ _ _ | o AN 7/ A L S (SR N (U SR R IR
31 03650 0047 |SNAP RING ATy 2
32 32232 7140 |FIXING GEAR A IT{E YA 1
33 32259 0820 [PTO SHAFT PTOYY7b 1 *1
34 39856 6470 |[THRUST BEARING AFANTIVY 1
35 03650 0052 |SNAP RING ATY7oy 1




FVAIYYAY NIMATEZFY
FIG.205 TRANSMISSION , DRIVE PINION

41 34
23 %
24
\
26 ﬁ A
~ 31
. - hb 2 @,ﬁ 30
"-._\‘k “'ﬁ-.‘_ . ‘.:‘:"
T g ‘:;. -'_’::'__,_.-f 29
#1130 2
]
| 0 | ﬂiﬁ\
. 31
| b m 30
i | |r 20
M f,..-"' éﬁ 08
s
P
L- 35 ,@f‘»
15
| 14
32 ;ﬁ?
T
[/ - 13
RHES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 04010 6205 [BALL BEARING K=ATYYYG 1
37 05020 1325 |OIL SEAL FAN—l 1 *1
38 32214 1990 [SEAL COVER Y—hn'— 1 *1
39 05230 0600 [O-RING o-uy 1
.__ 40 _]011510820_(BOLT ;M8x20_ _ _ _ _ | wh_ _ 2 |- ___.
41 32004 0924 [CLUTCH ASSY :PTO %39F ASSY :PTO 1
42 19928 0580 |SHIM ;0.2T Yh 02T 1
42 19928 0590 |SHIM ;0.5T Y1 05T 1
43 39811 5500 |RUBBER :CAP hn'— PTO 1
"7 733 | 322591110 |PTO SHAFT | PTOVY7F ] R T 1% 1~
37 05020 9131 |OIL SEAL FNY— 1 *2
38 32214 1991 [SEAL COVER Y=hn - 1 *2
45 51138 0070 |SLEEVE A)=7 1 *2
.__ 46 _ | 39921 1670_[SPAGER_ _ _ _ _ _ _ | AN L I S R
*1 CM314 : 10001 — 10179 CM374 : 10001 — 10369
*2 CM314 : 10180 — CM374 : 10370 —

35



36

225YFASSY :PTO
FIG.206 CLUTCH ASSY :PTO

RHES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32004 0924 [CLUTCH ASSY ;PTO h39FASSY ;PTO 1
2 * CASE CLUTCH =2 979F 1
3 * SNAP RING SwrAVIA 1
4 32069 0106 |[BACK PLATE N7 L—b 1
.___%9 _|320690130_[DISC PLATE _ _ _ _ _ | TAR9TV= 1 4 | |- ___.
6 32069 0108 [SEPARATE PLATE ASSY[tn'L—47°L—F 4
7 * PRESSURE PLATE 7°399%7°L—h 1
8 * BACK PLATE NY97°L—b 1
9 32069 0154 |PRESSURE PLATE 7°399%7° -+ 1
.__ 10 _ [ 32069 0149_[BRAKEDISC_ _ _ _ _ | V%7429 _ _ _ 1 11 __ | | ____.
11 * SNAP RINNG ATy 1
12 * CLUTCH SPRING H79F ATV 6
13 * CLUTCH LIFTER 979FY74— 1
14 * HOLDER BEARING RNETANTIY 1
___ 15 _| 39856 0730_{THR_BALL BEARING _ |A7AMN—WATYYY_ | 1| _ _ | | ____.
16 * BOLT rA 6
17 03610 0030 [SNAP RINNG ATy 1
18 32069 0111 |WASHER SPRING VAV YAIVE 1
19 32069 0112 [BRAKE SPRING A YOIV 1
__20 _|[__~- *_ _ _ISNAPRINNG_ _ _ _ _ | v r Yy B N B S A (R I
21 32069 0156 |COLLAR h7— 6




T'7. 7AUFTHAN
FIG.207 DIFFERENTIAL , FRONT AXLE

RHES HMaRES B W A F B HEH z & B B <t s =
KeyNo Parts No Part Name ALL # |Application PDescriptiol Remarks
1 32611 0593 [DIFF HOUSING Iy 1
2 32614 0030 [DIFF GEAR TIE Y 2
3 39926 1250 |[THRUST WASHER AFANTY VY 2
4 32616 0030 |DIFF PINION TIE Y 4
. __%9 _ 39926 0130_|THRUST WASHER _ _ |A5AM99%%_ _ _ _ 1 4 | __1__1_1______1_____|-____.
6 32613 0472 |PINION SHAFT (gt A F1 N 1
7 32613 0343 [PINION SHAFT [wipe; VA F1 Y 2
8 32617 0060 [JOINT E=4vyv7hav 1
9 03050 0625 [DOWEL PIN IIEY 3
.__ 10 _|040106010_[BALL BEARING_ _ _ _ | ATy 12 | oo __.
11 32622 0420 |BEARING CARRIER :L.H |T'7%% ;LH 1 *1
12 32622 0430 |BEARING CARRIER :RH |7'797 :RH 1 *1
13 * BRAKE ASSY ;LH 7'L—% ASSY iL 1 *1
14 * BRAKE ASSY ;RH 7'L—% ASSY R 1 *1
.__ 15 _ 32826 0170_(ANCHORPIN_ _ _ _ _ | bty ] 2 N 5.1 S A I
16 02101 0010 [NUT ;M10x1.25 Tk 4
17 02710 0010 [SPRING WASHER ATV 4
18 01151 1040 |BOLT ;M10x40 FA 12
19 32630 1770 |WHEEL SHAFT M= x 7k 2
.__ 20 _|040106208_[BALL BEARING _ _ _ | e i)/ A R 2 N 5.0 A IS I
21 03610 0040 |SNAP RING ATy 2
22 04010 6008 |BALL BEARING K =ATIY 2
23 05060 9047 |OIL SEAL FALY—=Il ;QLNY45 2
24 32661 0181 |DIFF LOCK CLUTCH TIRY9979F 1
. __ 25 _| 32657 0400_|DIFF LOCK FORK_ _ _ |7AY974=%__ _ _ | T |- ___.
26 03030 0628 |SPRING PIN A7VUTEY 1
27 05210 0110 |O-RING oy 1
28 49821 1470 [SPRING YUV 1
29 32653 0330 |DIFF SHAFT T7R999% 70 1
.__30 _ [ 19928 0750_[SHIM:0.1T _ _ _ _ _ _ | vh 01T _ _ _ _ _ ] I S R (S I
31 19928 0760 |SHIM ;0.2T vk ;02T 1
32 19928 0770 [SHIM :0.5T Y1 05T 1
33 32655 0210 |DIFFLOCK LEVER VDI 1
34 01080 0816 |BOLT ;M8x16 Kb 2
35 01031 1030 |BOLT ;M10x30 Kb 8

37



38

T'7. 7AUFTHAN
FIG.207 DIFFERENTIAL , FRONT AXLE

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 32836 0440 |[BRACKET :BRAKE SPRIN7'34Yb, 7L—%277UY 2
37 01151 1220 |BOLT :M12x20 Kb 4
38 39821 4590 |SPRING YORIV/N 2 *1
39 39931 0330 [LOCK WASHER AYs79v% 4
11 32622 0530 |[BEARING CARRIER ;L.H |F'7%% ;LH 1 *2
12 32622 0540 |BEARING CARRIER :RH |7'79% :RH 1 *2
13 * BRAKE ASSY ;LH 7L—% ASSY 'L 1 *2
14 * BRAKE ASSY ;RH 7'L—% ASSY R 1 *2
.__ 15 _ 32826 0190_(ANCHORPIN_ _ _ _ _ | TUhEY T S R
20 04010 6008 [BALL BEARING K =ATIY 2 *2
38 39821 4540 |SPRING YUV 2 *2
*1 CM314 : 10001 — 10149 CM374 : 10001 — 10344
*2 CM314 : 10150 — CM374 : 10345 -




7'L—% ASSY :|HEB &
FIG.208 BRAKE ASSEMBLY :CURRENT

RHES MAES B M A F B H{EH = L B 8 <t s &
KeyNo Parts No Part Name ALL # |Application Pescriptiorl Remarks
1 32634 4970 (WHEEL SHAFT CASE  |RM1—ILYv7Mr—2 2
2 32811 0220 [BRAKE LINING FAZUTTARIT L% | 4
3 32856 0190 [DISC ;BRAKE AT—4:7° L% 4
4 32856 0410 [DISC ;BRAKE R.H 7’LYv¥7°L—b ;RH 1
. ___4 _|328560400_[DISC BRAKE LH_ _ _ |7Lyy%7L—-b;LH_ | 1| __ | S R S I
5 32830 0580 |[BRAKE CAM :R.H 7'L—%hL :RH 1
5 32830 0570 |BRAKE CAM :L.H 7'L—%hL :LH 1
6 04810 9004 |STEEL BALL AF=IiR =)l 8
7 05210 0210 [O-RING oy 2
.___8 _[036100025_[SNAP RING _ _ _ _ _ A7y I S R S I
9 39821 3340 |SPRING A7V 4
10 32849 0045 |PLATE A 4
11 01114 0612 |BOLT ;M6x12 Kb 8
—————— HEME REEEEEE EEEEE CEEEEE

CM314 : 10001 — 10149

CM374 : 10001 - 10344

39



40

7'U—% ASSY HER S
FIG.209 BRAKE ASSEMBLY :NEW

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32634 5550 [WHEEL SHAFT CASE :LH&/—ILYv7hr—2 L 1
2 32811 0250 |BRAKE LINING FAZUTTARITL—%| 6
3 32856 0450 (DISC ;BRAKE AT-4:70-% 6
4 32856 0440 |DISC ;BRAKE R.H 7°VY%7°L—b ;RH 1
. ___4 _|328560430_[DISC BRAKELH_ _ _ |7Lyy¥7L—-bLH_ | 1 [ __ | S A (R I
5 32830 0660 |[BRAKE CAM :R.H 7'b—%hk :RH 1
5 32830 0650 |[BRAKE CAM :L.H 7'L—%h4 :LH 1
6 04810 9041 |STEEL BALL AF—IiR =L 8
7 05210 0210 [O-RING oy 2
.___8 _ 1036100025 [SNAP RING _ _ _ _ _ | AITNY 221 S A (R I
9 39821 5650 [SPRING A7WUh 4
10 39834 0610 |CLIP hw7° 2
11 32634 5570 [WHEEL SHAFT CASE :RH&k{—ILY47hr—2 R 1
------ NRWE SRR EEE LR EEETEE
CM314 : 10150 - CM374 : 10345 -




23
22

19

ATTVVY & ATYT
FIG.210 STEERING COLUMN & STEP

23 35
—21 C%
ﬂé—:azn

— 34

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks

1 33404 0401 [PIPE HANDLE ASSY NA7 NN ASSY 1
2 01151 1020 [BOLT ;M10x20 Kb 4
3 37891 0250 [STAY DUMPER N ART YUY 1
4 33480 1330 [TIE ROD END AYR IV 1

. _ __% _1030509021_[DOWELPIN _ _ _ _ _ | ey S T A [ A O AN
6 32412 0990 [BOSS FILhE R 1
7 02090 0010 [NUT :M10 +9b 1
8 02610 9023 |WASHER bV 1
9 03131 0845 |PIN EFTAREY 1

.__ 10 _ 1030102520 _[SPLITPIN _ _ _ _ _ _ | ATUUNEY _ S T A [ A O AN A
11 39958 1540 |LEVER FILMN = 4 1
12 39958 1550 |LEVER A 1
13 01080 0816 |BOLT ;M8x16 Kb 6
14 02010 0006 [NUT ;M6 VA 2

.__ 15 _ | 358511240 ROD_ _ _ _ _ _ _ _ _ | AR FAL S T A [ A O AN
16 03010 2020 [SPLIT PIN ATUYREY 2
17 39958 1320 [LEVER LN —FIbb 1
18 39818 1300 |GRIP YAIVYA 1
19 33431 0210 [STEERING WHEEL ATTVI RA=N 1

.__ 20 _|027100014_[SPRING WASHER _ _ |R7x999yy_ _ _ | 1 __1__{_41______1_____|[.____.
21 02080 0014 |[NUT :M14X1.5 Tk 1
22 33432 0171 |[HANDLE CAP NN VERYT 1
23 02010 9125 [NUT :M8 L.H Fyk 2
24 38504 0991 |[METER ASSY »—4 ASSY 1

.__ 25 _1010800612_ [BOLT M6X12 _ _ _ _ | wvh_ 2 A [ A (S A S
26 38520 2100 [SWITCH ASSY :CRUISE |A4YF ASSY HIL—2"| 1
27 35071 1570 [DASHBOARD 4yyaik—p vI 1
28 01110 9012 [BOLT iR Wb 4
29 35032 0390 [LOWER COVER A7hAN - YA 1

.__ 30 _]010800616_(BOLT ;M6X16 _ _ _ _ | wvh_ LI A [ A IO A S
31 35032 0400 |LIGHT MASK F4MIRY 1
32 39834 0460 |CLIP hw7° 2
33 38520 1810 [SWITCH ASSY ;LIGHT |ZX{YF ASSY 51k 1
34 38520 2110 [SWITCH ASSY ;IGNITIONA{YF ASSY ;24—4 1
35 38521 0280 |KEY ¥— ASSY 1

41



42

ATTVVY & ATYT
FIG.210 STEERING COLUMN & STEP

RHES | BaES N &L EH I ELSHE | BT (R OE
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 38510 1910 [LAMP ASSY 397" ASSY 1
37 38512 0700 (BULB :23W N7 :23W 1
38 35071 1580 |[DASHBOARD 4yyaR—p nyn 1
39 35560 5070 |STEP :L.H ATY7 ;LH 1
.__ 40 _ | 355605150 _[STEP-RH _ _ _ _ _ _ | ATYZ RH_ _ _ _ | I S O R A
41 39812 0961 |RUBBER :MAT 7073Yk 1
42 39834 0240 |CLIP h97° 10
43 39821 6290 |SPRING YRV 1
44 01080 0620 [BOLT ;M6X20 A 1
.__ 45 _1020100006_(NUT M6 _ _ _ _ _ _ _ | ™ ] 2] S O R A
46 01080 0816 [BOLT ;M8X16 WA 1




1
{INCL 2-10)

AVAMVASRIN 2
FIG.211 INSTRUMENT PANEL

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 38504 0991 [METER ASSY »—4 ASSY 1
2 38547 0300 [COVER 7oA - 1
3 * GAUGE PLATE 7°b—F 1
4 * BODY 74 1
___5%_| __*__ _|METERASSY HOUR _ ff=%- __ ___ _ | S I S O A
6 * METER ASSY :TEMP 24— 1
7 * METER ASSY :FUEL ;=4— 1
8 38547 0302 |BLUB ;12V-2W N7 12v-2W 1
9 38547 0301 |BLUB ;12V-3W N7 12V-3W 5
.__Jd0 _| __*__ _|WIREHANESS _ _ _ _ _[M¥n—42 _ _ _ _ | S |-
11 35036 0110 |PLATE ;METER 7L—b A—4- 1
12 01560 0412 [SCREW A9)1 8

43



44

JXTIEN TT & NIYUT
FIG.212 REAR AXLE , DIFFERENTIAL & HOUSING

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32634 5230 WHEEL SHAFT CASE ;LH&4—Lo¥7r—27 .LH 1
2 32634 5250 |WHEEL SHAFT CASE :RH&K4—-ILYY7M—27 :RE 1
3 32601 0410 |DIFF ASSY ;REAR 77 ASSY 1
4 19928 0720 |SHIM :0.1T Y 01T 1
. __% _|199280730_[SHIM:02T _ _ _ _ _ _ | vh 02T _ _ _ _ _ | S I S A (R I
6 19928 0740 |SHIM :0.5T Yh 05T 1
7 32205 1270 [DRIVE PINION ASSY N347° =4y ASSY 1
8 04010 6207 [BALL BEARING R =LA TV 1
9 04010 6009 [BALL BEARING =LA TV 1
___ 10 _| 04253 0205_{TAPER ROLLAR BEARIN{T-NB-3ATYYY _ | 2 | _ _ | S A (R I
11 05020 2332 |OIL SEAL A=l 1
12 39923 2470 |COLLAR hy— 1
13 05210 0210 [O-RING o vy 1
14 39937 0740 |[NUT :M25X1.5 VA 1
.__ 15 _ 1030500820 [DOWELPIN _ _ _ _ _ | ey 22 ] S A (R I
16 01151 1030 |BOLT :M10x30 Kb 6
17 32226 2860 |BEARING HOLDER :FRONA'7Yu% L4 R T 1 *1
18 39851 0350 [BUSHING 7y 1
19 05030 1165 |OIL SEAL HW—l 1
.__20 _1052300350_[O-RING _ _ _ _ __ _ | oWy __ _ ___ . S S A (R I
21 32251 3660 [DRIVE SHAFT N347° %7k 1
22 32261 0140 [COUPLING Y1 2
23 32017 1630 |PIPE 7778 rhy 1
24 32226 2850 |[BEARING HOLDER :REAHA' 7YY L4 90 1
.__ 25 _1040116207_|BALL BEARING _ _ _ | e )/ A B U B oo ___.
26 39840 0430 |OIL GAUGE =y 1
27 02510 0020 |SEAL WASHER Y=Yy 1
28 01041 1212 [BOLT :M12X1.25-12L  |&'ILk 3
29 02510 0012 [SEAL WASHER Y=Yy 3
.__ 30 _ | 01151 1030_(BOLT ;M10X30 _ _ _ _ | wvh_ 8] oo __.
31 01070 0855 |BOLT :M8x55 Kb 6
32 32611 0880 [DIFF HOUSING Sl VLT 1
33 32614 0211 |DIFF GEAR 7Y 2
34 39926 1070 [THRUST WASHER AFANTYVY 2
35 32616 0060 |DIFF PINION T IEZFY 2




A

JXTIEN TT & NIYUT
FIG.212 REAR AXLE , DIFFERENTIAL & HOUSING

REES HmES B & B aLEHK =8RSS R B <t & #&
KeyNo Parts No Part Name ALL # |Application PDescriptiorl Remarks
36 32613 0530 |PINION SHAFT [t/ 2 ] 1
37 32611 1090 [DIFF HOUSING TIr=v"74 1
38 39926 1080 [THRUST WASHER AFANTIYYY 2
39 32226 3130 [BEARING HOLDER NTVOTRLE Y 1
___ 40 _ | 19928 0560_[SHIM0.1T_ _ _ _ _ _ _ Yh0T | IR S N S SRR SRR I
1 19928 0580 |SHIM :0.2T Y1 02T 1
42 19928 0590 [SHIM :0.5T Y1 05T 1
43 01151 1050 [BOLT :M10x55 A 1
44 01211 1020 (STUD BOLT AGYRR b 4
___ 45 _| 02710 0010_[SPRING WASHER_ _ _ |a7sowse_ | 4 | _ || | _____|____ | ____.
46 02100 0010 |NUT :M10x1.25 A 4
47 05230 0600 [O-RING oy 1
48 06063 0000 [GREASE NIPPLE BYRAZYT W 1 *2
___ 17 _ | 32226 3430_|BEARING HOLDER FRON~ YRR _ | 1| _ | __ | _|*2 ____|____ | ____.
*1 C314 : 10001 — 10250 CM374 : 10001 — 10561
*2 CM314 : 10251 — CM374 : 10562 -

45



46

VX792 wA=YYIE
FIG.213 REAR AXLE , WHEEL SHAFT

RHEES BaES = A EH% = G B B <t wm &
KeyNo Parts No Part Name ALL % | Application Description| Remarks
1 32621 1660 [DIFF SHAFT ;L.H T7V%7h LH 1
2 32621 1670 |DIFF SHAFT ;RH T7V%7h RH 1
3 32211 7431 |MISSION CASE YAVE-R 74T 2
4 03050 0820 |DOWEL PIN JI9EY 4
. ___% _[011511030_BOLT :M10x30 _ _ _ _ | ] 10 1 _ ] S A S I
6 33452 5090 (ARM T=LXUIEY 2
7 03050 1025 |DOWEL PIN JIIEY 2
8 01151 1025 |BOLT IM10x25 Kb 4
9 33031 1370 [KING PIN Uty 2
.__ 10 _ 104014 6006_[BALL BEARING _ _ _ | ATy 12 | S R (N P
11 05230 0600 [O-RING oy 2
12 03650 0065 |SNAP RING SwrAVIA 2
13 32624 0600 [FINAL PINION ANNLEY T4V 4
14 04010 9034 |BALL BEARING w=IATYI 2
.__ 15 _ 104010 9065_[BALL BEARING _ _ _ | ATy 12 | S A (R I
16 32251 3491 [DRIVE SHAFT F347° %7k 2
17 05060 9045 [OIL SEAL F4LY—IL :QLNY40 2
18 04253 2007 [TAPER ROLLAR BEARIN{T—nNA-3A 7YY 2
19 04010 6303 |BALL BEARING w=IATYIY 2
._ _ 20 _ | 32211 7451_|MISSION CASE :LH_ _ _[3V3AY7-2 7430 Y 1_ | _ _ | S A (R I
21 32211 7471 |MISSION CASE :R.H YAV —-2 774FVH 1
22 32624 0690 [FINAL PINION I74HIE =%y 2
23 32637 0840 [FINAL GEAR I7ATLE Y AN 2
24 32221 3490 |[COVER F=AhN=I74F I 2
._ _ 25 _|326312381_|WHEEL SHAFT _ _ _ _ | g 27 1 S 22 ] S A (R I
26 04010 6205 [BALL BEARING H=NATYY 2
27 04010 6206 [BALL BEARING R —=LATVIY 2
28 05060 9043 [OIL SEAL F4ILY—Ib :QLNY35 2
29 03610 0030 |SNAP RING ATy 2
.__30 _[011510820_[BOLT M8X20 _ _ _ _ | ) A2 1 _ ] S A (R I
31 06460 0016 |PLUG VOVEYE VA 2
32 02510 0016 |SEAL WASHER Y=Yy 2
33 33480 1390 |TIE ROD END :LH 440YFIVN LH 1
34 33480 1360 |TIE ROD END :R.H 440YMIVF RH 1
35 03010 3225 |COTTER PIN A7y 2




UYTIEN ; mA=NXTH
FIG.213 REAR AXLE , WHEEL SHAFT

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 33471 2030 [ROD AYR:a4nyE 1
37 02080 0014 [NUT :M14x1.5 TYk 1
38 02010 9029 |NUT :L.H M14x1.5 +9b LH 1
39 34495 2382 |CYLINDER ASSY :PS Y4 ASSY 1
._ _ A0 _ | 34496 0440_[SEALKIT _ _ _ _ _ _ | 2—WKIT _ S I S A (R I
41 06062 0000 |GREASE NIPPLE FYRZYT N 2
42 39960 0110 [PIN £y 1
43 01151 0812 |BOLT :M8x12 Kb 1
44 39961 2071 |PIN ] 1
.__ 45 _ 102250 9001_[UNUT:M20x1.5 _ _ _ | Utoh _ _ _ _ __ S S A (R I
46 39921 0710 |SPACER AN 1
47 02240 9003 U NUT :M16x1.5 U vk 1
48 34067 0280 |[ADAPTOR 7474 90Tk 1
49 01041 1212 [BOLT :M12x1.25-12L | Jbk 2
50 02510 0012 [SEAL WASHER Y=IIIvY 2

47



48

HENVE AT
HYD-CYLINDER :STEERING

FIG214

RHES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 34495 2382 [CYLINDER ASSY :PS  [V1u%" ASSY ;PS 1
2 * TUBE ASSY YU F1-7" ASSY 1
3 * PISTON ROD KIT EAbvOYE KIT 1
4 34496 0452 |HEAD ASSY AYF ASSY 1
L _ _ _9 _| 34496 0429_|BUSHING _ _ _ _ _ _ | 79va_ ] S I S A (R I
6 * ROD PACKING VIS EY; 1
7 * DUST SEAL AN~ 1
8 34496 0437 [SNAP RING YSOrAVIA 1
9 05240 0380 |O-RING oy 1
Lo A0 Lo *_ _ _|PISTON _ _ _ _ _ _ __ Eaby _ S S A (R I
11 05231 0300 [O-RING oy 1
12 * BACKUP RING NI 2
13 05211 0290 [O-RING oy 1
14 02101 0012 [NUT :M12x1.5 VA 1
.__ 15 _ 34496 0432_|BUSHING _ _ _ _ _ _ | 79va_ ] A ] S A (R I
16 34496 0440 SEAL KIT Y= KIT 1




A°4)l  HST
FIG.215 PEDALS . HYDROSTATIC TRANSMISSION

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 35820 0930 [PEDAL SHAFT NEWYYT HST 1
2 39851 1320 [BUSHING 7y 2
3 32410 6790 |[CHANGE LEVER 7—L HST 1
4 03030 0625 [SPRING PIN A7VUTEY 1
. _ __% _1036800012_|SNAP RING _ _ _ _ _ | A7y 1.3 1 S O A
6 02610 0014 |WASHER VDAY 2
7 32410 6770 |[CHANGE LEVER ;FORWA|L/A'— :HST F 1
8 32410 6780 |CHANGE LEVER ;REVER{L/N'— :HST R 1
9 39851 1310 [BUSHING 7'y 4
___ 10 _|027100008_[SPRING WASHER_ _ _ |27Ys99%%_ _ _ | 1.1 _ _ | |-
11 35851 1250 |[ROD :HST FORWARD  |BY} ;HST F 1
12 35851 1230 |ROD :HST REVERSE AYk HST R 1
13 03010 2020 [SPLIT PIN A7WINEY 5
14 35810 4780 |PEDAL ;HST AS) JHST 2
.__ 15 _1010800816_BOLT ;M8x16_ _ _ _ _ | 0 A ] |-
16 39811 1640 |RUBBER :PEDAL Th: AT 2
17 02090 0008 [NUT ;M8 Fyb 2
18 39811 7180 |RUBBER ;PEDAL ILHST A1 2
19 35851 1260 |ROD :HST REVERSE AYk ;R AL 1
.__ 20 _ 020900008 NUT M8_ _ _ _ __ _ | ™ __ I R |-
21 35851 1220 |ROD aye 1
22 33480 0420 [TIE ROD ENND ;L.H 4409FIUN LH 1
23 02010 9125 |NUT ;M8 LH +Y+ :M8 LH 1
24 33480 0360 [TIE ROD ENND ;RH 448YFIVh RH 1
25 01031 0830 |BOLT :M8x30 /Ay 1

49



50

THELavba—IL & FIVY LN —
FIG.216 ACCELERATOR CONTROLS & CHANGE LEVER

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 39818 0921 |GRIP 57 ThEl 1
2 01514 0512 [SCREW A9)1 1
3 02090 0008 [NUT ;M8 VA 2
4 39821 2210 |SPRING A7V 1
. ___% _ 102150 0008_INUT M8 _ _ _ _ _ _ _ | ™ __ 22 1] S A (R I
6 31250 0502 |[BRACKET 739k 7ot 1
7 31210 0931 |ACCEL LEVER VA 1
8 31207 0670 |WIRE ASSY ;ACCEL 4% ASSY ;7Htl 1
9 39811 4451 |RUBBER Th:D 1
.__ 10 _ 1036800005 [SNAP RING _ _ _ _ _ | AWy 12 | S A (R I
11 02610 0006 |WASHER 7YY 1
12 03010 2025 [SPLIT PIN A7y 1
13 32410 8031 |CHANGE LEVER ;PTO |FIVY'Ln'— PTO 1 *1
14 39818 2120 |GRIP 597" ;4WD 1
. __ 15 _ [ 32454 1301_[SHIFT PLATE _ _ _ _ | YINTU=b AL 1 _dx | ___.
16 32450 1270 SHIFT GUIDE Y7 4N PTO 1
17 32450 1540 |SHIFT GUIDE AN =Z:LN—HHT 1
18 01031 1075 (BOLT ;M10x75 Kb 2
19 39911 3650 |CLAMP 4397 1
.__ 20 _ 02150 0010_INUT M10 _ _ _ _ _ _ | ™ 22 ] S A (R I
21 32020 1131 |[CLUTCH SHAFT :PTO  |Y¥7b :PTOY79F 1
22 39851 1320 [BUSH 71 2
23 39821 4590 |SPRING YORV/N 1
24 49822 1100 |SPRING YORIV/N 2
._ _ 25 _|399410140_STUDBOLT _ _ _ _ _ | AURORE L 1 oo ___.
26 35856 0180 [FORK JOINT :L.H 74=9Y" 34U L 1
27 35856 0190 [FORK JOINT :R.H 74-9"34U0 R 1
28 02060 9805 |NUT ;M12x1.25 L.H TIbk L 1
29 02100 0012 [NUT ;M12X1.25 VA 1
.__380 _ | 03131 1030_PIN _ _ _ _ __ ____| EI75%Ey _ 22 ] oo __.
31 03010 3020 [SPLIT PIN AT YRy 4
32 03680 0012 |SNAP RING ATY7YUY E 1
33 32412 1000 [BOSS KR 1
34 39943 1070 [BOLT T 1
35 03030 3532 [SPRING PIN ATV Y 1




THELavba—IL & FIVY LN —
FIG.216 ACCELERATOR CONTROLS & CHANGE LEVER

RHES BaRES = B EH% = s B B <t " &
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 31270 0650 |WIRE ASSY ;HAND 4% ASSY ;PTO 1
37 03030 0632 |SPRING PIN A7VITEY 1
38 39956 8730 |PLATE 7°L—b PTOMY 1
39 03131 0820 |PIN EFTAYEY 2
.__ 40 _[022300010_|[UNUT_MIO _ _ _ _ _ | Urok _ _ S |- ___.
41 39921 1890 |SPACER AN 1
42 03010 2016 [SPLIT PIN A7y 2
43 32410 6800 |CHANGE LEVER ;PTO |FIV¥'Ln'— PTO 1
44 06810 9052 |VINIL TUBE E=-NF1-7 1
.__4 _[015140616_|SCREW _ _ _ _ _ _ _ | AN _ S | o____.
46 37846 0840 |COVER =750 1
47 02610 0008 |WASHER UVVA 1
48 02230 0008 |U NUT ;M8 Uty 1
.__ 13 _[324108170_[CHANGE LEVER;PTO_|FIvyLn—PTO _ [ 1 | __|__|_ | ¥2 _ _ _ | _____|_____.
15 32454 1560 |SHIFT PLATE Y787’ L—b L 1 *2
*1 CM314 : 10001 — 10081 CM374 : 10001 — 10202
*2 CM314 : 10082 -— CM374 : 10203 -

51



52

- & EEIV-L
FIG.217 CHASSIS & SAFETY ROPS ASSY

RHES HRES R G B L4EH z @ I 5 B <t i =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks

1 32055 2900 [FRAME :MAIN IL—L MY 1
2 32055 1671 |[FRAME ;FRONT IL—L4 91 1
3 32055 1690 [FRAME ;SUPPORT Jb—-L 31 1
4 06061 0000 |GREASE NIPPLE FYRZY7 N 1

. _ _9 _|398510070_[BUSHING _ _ _ _ _ _ 79v125x30x25 _ | 2 | _ _ | S O A
6 01151 0820 |BOLT ;M8x20 Kb 2
7 01031 0820 (BOLT ;M8x20 /AN 10
8 02150 0008 [NUT ;M8 F9b 8
9 39811 0110 |[RUBBER T4 4

.__ 10 _] 32056 0771_|FRAME ;MISSION_ _ _ _|7b=h 3923y _ _ _ | _1_ | _ _ | |-
11 01031 1020 [BOLT ;M10x20 A 6
12 02150 0010 |NUT ;M10 Tk 12
13 01041 1425 |BOLT ;M14x1.5-25L Kb 4
14 02710 0014 [SPRING WASHER YRV P 4

.__ 15 _ 01151 1020_{BOLT ;M10x20 _ _ _ _ |&Wb_ _ _ _ _ _ _ | A ] |-
16 37830 6890 |FRAME ;L.H ROPS Jb—L 8L 1
17 37830 6910 [FRAME ;R.H ROPS IL-L V8 R 1
18 01151 1225 [BOLT ;M12x25 Kb 6
19 01031 1025 [BOLT ;M10x25 Kb 6

.__ 20 _[399110340_[CLAMP _ _ _ _ _ _ _ 9307 _ _ _ ___ A ] |-
21 01010 9502 (BOLT ;M16x1.5-90L A 2
22 02240 9003 U NUT ;M16x1.5 Utvk ;+4ay 2
23 39961 1460 |PIN £y 2
24 39821 3410 [SPRING YORIV/N 2

.__ 25 _| 378306930 |FRAME ;ROPS _ _ _ _ |7b=h:yT _ _ _ _ | S I |- ___.
26 39823 0070 |WIRE ;ROPS 4% :ROPS 2
27 35560 5290 |STEP ATY7 kY3 1
28 01151 1020 |BOLT ;M10x20 A 2




T —L
FIG.218 LIFT ARM

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 34411 1190 [LIFT ARM :LH J7h7—L4 ;L 1
2 39851 0300 [BUSHING 7y 4
3 06061 0000 [GREASE NIPPLE JYRZIT' L 2
4 34411 1210 [LIFT ARM ;RH 7874 R 1
. ___9 _|398212310_SPRING _ _ _ _ _ _ _ | AN 22 1] S O A
6 01031 1040 [BOLT ;M10x40 A 2
7 39956 8720 |PLATE A 1
8 01151 0816 |BOLT ;M8x16 Kb 2
9 34490 2310 |[BRACKET 7°79b 1 *1
. _ 10 _ [ 01151 1230_BOLT ;M12x30 _ _ _ _ | N 8] |-
11 37031 0590 [BRACKET ;LH 7709k L 1 *1
12 37031 0610 |[BRACKET ;:RH 73790 R 1 *1
13 02230 0010 U NUT ;M10 Uty 2
14 02610 9013 [WASHER YDV 2
.__ 15 _ [ 01151 1020_BOLT ;M10x20 _ _ _ _ | 0 22 ] |-
16 34495 2791 |CYLINDER ASSY )4 ASSY Y7b 2
17 06062 0000 |GREASE NIPPLE TYRZYT N 2
18 06064 0000 |GREASE NIPPLE JYRZYT' L 2
19 34067 3590 |ADAPTER 7874 1
._ _ 20 _| 34067 2830_[ADAPTER _ _ _ _ _ _ | b i VY.V 2 B U |-
21 34017 0880 [VALVE N7 ANy 1
22 02610 0010 |WASHER bV 2
23 34067 3820 |ADAPTER 7874 2
24 34069 2350 [OIL HOSE HAWik—2 1
. _ _ 25 _ 34069 0450_[OILHOSE _ _ _ _ _ _ | AANVE-A:L750 _ _ | 1| _ _ | |- ___.
26 34069 0240 [OIL HOSE F4 k-2 :L450 2
27 06720 0150 [HOSE CLIP w2 997’ 4
28 39960 0110 [PIN £y 4
29 01151 0812 |BOLT ;M8x12 WA 4
.__30 _]370900760_PIN _ _ _ _ __ ___ | £y compPL _ _ | 22 ] |- ___.
31 59973 0030 [SET PIN TYNEY 2
32 37077 0130 [PLATE :LATCH 7°L—b ®779% 2
33 38596 0550 [COVER :TUBE A=A —-bF1-7" | 1
34 38589 1128 |SPIRAL TUBE ANATNFI-7 1
35 39875 0240 |[BAND NN 2

53



54

87 =L
FIG.218 LIFT ARM

REES HaEs B & & W AR = B S B <t w &
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
9 34490 3230 [BRACKET 7°55Yh 1 *2
11 37031 0760 (BRACKET ;LH 779k 5L 1 *2
12 37031 0780 |BRACKET ;R.H 7779k R 1 *2
*1 CM314 : 10001 - 10163 CM374 : 10001 — 10355
*2 CM314: 10164 - CM374 : 10356 -




YN E

FIG219 LIFT CYLINDER ASSY

RHEEE HRED H % & W = &S <t | % =
KeyNo Parts No Part Name ALL # | Application Pescriptior] Remarks
1 34495 2791 |CYLINDER ASSY ;LIFT [Y)v% ASSY Y7+ 1
2 * TUBE ASSY YY8F1-7" ASSY 1
3 * PISTON ROD KIT EAbvEYN KIT 1
4 34496 0452 |HEAD ASSY AYF ASSY 1
. _ _ _9 _| 34496 0429_|BUSHING _ _ _ _ _ 791 _ S T A [ A O AN S
6 * BACKING :ROD ayr 1
7 * DUST SEAL AN 1
8 34496 0437 |SNAP RING SOrAVIA 1
9 05240 0380 |O-RING oy 1
-0 _f__*__ _|PISTON __ __ __ Eaby S T A [ A O A S
11 05231 0300 |O-RING o)y 1
12 * BACKUP RING WIITIIN Y 2
13 05211 0290 |O-RING oy 1
14 02101 0012 |NUT :M12x1.5 Tk 1
.__ 15 _ [ 34496 0436_|BUSHING _ _ _ _ _ 791 _ _L o oo ___.
16 34496 0432 |BUSHING 71 2
17 * SNAP RING SOrAVIA 1
18 34496 0440 |SEAL KIT Y=l KIT 1
19 06062 0000 |GREASE NIPPLE JYRZYT N 2
20 06064 0000 |GREASE NIPPLE FYRZY7 2

55



56

W oRIh & IIUE
FIG.220 BONNET & FENDERS

RHES BaES B &M A F BEER z G B B <t B =
KeyNo Parts No Part Name ALL # |Application Pescriptior] Remarks
1 35011 1300 [BONNET FZ SN 1
2 39812 1150 |RUBBER A 4
3 01080 0820 [BOLT ;M8x20 WA 4
4 37810 6940 [SIDEGUARD ;L.H $48H—F LH 1
. ___5 _|378106950_[SIDEGUARD RH _ _ _ |¥4F#—F;RH _ _ [ 1 [ __ | S O A
6 35010 3830 |[BONNET ;GRILLE FURIb G 1
7 01080 0820 [BOLT :M8x20 /AN 8
8 02310 0008 [NUT ;M8 Tk 2
9 02310 0006 [NUT ;M6 F9b 2
___ 10 _| 35050 2753_{BONNET SUPPORT_ _ & y#yh¥4r [ 1 [ __ | |-
11 35050 3630 [BONNET SUPPORT K VAYMYI II 1
12 35050 2781 [BONNET SUPPORT FURIMHTT 2
13 39813 1310 |SPONGE DIV S W 1
14 39851 2160 [BUSHING 7991 ;25x30x25 2
.__ 15 _1030102516_[SPLITPIN _ _ _ _ _ _ | AIUUbey 1.2 | _ | |-
16 39818 0671 |GRIP g7 2
17 02310 0008 [NUT ;M8 Fyb 4
18 35075 5993 |[COVER 774 RA—=IhN - 1
19 01151 1025 [BOLT :M10x25 AN 4
.__20 _]026100010_(WASHER_ _ _ _ _ _ _ | P A ] |-
21 38515 0200 |REFFLECTOR LILY4 2
22 35510 5461 [FENDER ;L.H JIV4 L 1
23 37810 6960 [SIDEGUARD ;L.H #4H =M LH 1
24 01080 0820 |BOLT ;M8x20 rW/AY 3
.__ 25 _1010809007_[BOLT :M8x14_ _ _ _ _ | wvh L |- ___.
26 35510 5471 |FENDER ;:RH 714 R 1 *1
27 37810 6970 [SIDEGUARD ;RH #48H—F ;RH 1
28 01080 0820 [BOLT ;:M8x20 A 3
29 39812 0410 |RUBBER WAL Wy % 1
.__ 30 _|398115430_(RUBBER_ _ _ _ _ _ _ | L _____ I |- ___.
31 01010 9435 [BOLT ;M8X10 Kb 4
32 39821 1210 [SPRING ATV HINE 4
33 39813 1210 |SPONGE JLAVAR VY 1
34 39812 1440 |RUBBER WA D)) 2
35 39923 5760 [COLLAR h7— K VRYE 2




R VY & 7104
FIG.220 BONNET & FENDERS

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 01031 1055 [BOLT :M10x55 Kb 2
37 02230 0010 U NUT :M10 Uty 2
38 35511 1970 |[FENDER 7108 F-nN-710% | 2
39 35517 1760 SET PLATE AR VI WAV 2
.__ 40 _[023100008_(NUT M8 _ _ _ _ _ _ | b Al S A (R I
41 01080 0820 [BOLT ;M8X20 Kb 6
42 39019 9650 [CAUTION PLATE 1-Y3v7°L-b 2 *2
26 35510 5473 |FENDER ;RH 714 R 1 *2
*1 CM314 : 10001 — 10266 CM374 : 10001 — 10593
*2 CM314 : 10267 — CM374 : 10594 -

57



NI=-ATTVVY & BBE
FIG.221 STEERING CASE & PIPING

e

N 24

26

RHES HRES R G &L ER z @ I 5 B <t i =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 33401 1200 [STEERING CASE ASSY [AT7Vo7h—A ASSY | 1
2 33429 3128 [SEAL KIT Y= KIT 1
3 01161 1020 (BOLT ;M10x1.25-20L Ik 4
4 34067 1220 |ADAPTER ;M14X1.5 7474 :G3/8-M14 2
.___5 _| 34067 1710_{ADAPTER M16X1.5_ _ |747%G3/8-M16_ | 1_|__ | __ [ _{______1_____|[_.____.
6 05210 0140 [O-RING oy 4
7 34067 3870 |ADAPTER ;M14X1.5 7874 :G3/8TiLiK 1
8 02610 0006 [WASHER 9% 3
9 34070 7991 |OIL PIPE ;P W47 P 1
.__ 10 _]340708000_[OILPIPE;L _ _ _ _ _ | G070 /2 S U W N (S A N A A
11 34070 8010 |OIL PIPE ;R HWN47" R 1
12 34067 1381 |ADAPTER 7474 PS 2
13 02080 0014 [NUT ;M14x1.5 Tk 2
14 02710 0014 [SPRING WASHER YRV P 2
.__ 15 _ | 398115630_RUBBER_ _ _ _ _ _ _ | Ih _______ ] S T A [ A O AN
16 39911 2130 |[CLAMP h797° 2
17 01011 0650 [BOLT ;M6x50 FA 1
18 02240 0006 U NUT ;M6 Utk 1
19 19910 6021 |CLAMP 477" COMPL 2
.__ 20 _1010800620_[BOLT :M6x20_ _ _ _ _ | wvh_ 2 A [ A IS AN S
21 34070 8020 |OIL PIPE :T FAWNAT T 1
22 39848 0240 [BOLT BANJO ;G3/8 TAR Wb ;G3/8 1
23 05210 0200 [O-RING oy 2
24 34069 2021 [OIL HOSE FANk—2 L375 2
.__ 25 _ 399113650 _[CLAMP _ _ _ _ _ _ _ | 9307 _ _ _ S T A [ A IO A S
26 01151 1020 [BOLT ;M10x20 A 1
27 39910 0630 |CLAMP 437" PS 1
28 01131 0620 [BOLT ;M6x20 A 1
29 33429 3135 [VALVE :CHECK FIVINWLT aARH4 1
._ _ 30 _| 34069 2650_[OIL HOSE _ _ _ _ _ _ | AAvk-2:0870 _ | _ L _ 1 _ 1 ______ | _____|_____.




avkE-WN LT & BRE
FIG.222 CONTROL VALVE & PIPING

RHEES BaES = A EH% z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 34001 6721 [VALVE ASSY IVTPO-AN L7 ASSY 1
2 03030 0528 |SPRING PIN A7VUTEY 1
3 34010 6520 |CONTROL LEVER avkba-bn - 1
4 39818 0610 |GRIP 597’ 1
.___9% _|031100004_[SNAPPIN _ _ _ _ _ _ | ATITEY S I S A (R I
6 39818 0332 [GRIP 5097 1
7 02070 0010 |[NUT :M10 Tyk 2
8 34067 1730 |ADAPTER ;G1/4 7874 1
9 05211 0110 |O RING oy 1
___ 10 _| 34067 1810_{ADAPTER ;G3/8 _ _ _ 7478 Abb—b _ _ | 1| __ | S A (R I
11 01151 0812 |BOLT ;M8x12 Kb 2
12 34075 0301 |[BRACKET 7794k 1
13 01151 1020 |BOLT ;M10x20 Kb 2
14 34070 8040 |OIL PIPE HAWN47" 5=y 1
.__ 15 _| 39848 1040_(EYE BOLT :G3/8 _ _ _ |74#Wh;G3/8 _ _ | 2 | __ | S A (R I
16 05210 0200 |O RING oy 8
17 34069 2010 |OIL HOSE HWE-2 ;393 uL60( 1
18 39875 0420 [HOSE BAND K—ANVUN 2
19 34069 3571 |OIL HOSE F4 k-2 ;L830 1
.__ 20 _]340708050_[OILPIPE_ _ _ _ _ _ _ | AAWNAT_ G- _ | 1| S A (R I
21 05210 0150 |O RING oy 2
22 39848 1300 |EYE BOLT :1/4 TAR Wb ;G1/4 1
23 34070 8060 |OIL PIPE WA 9-7 1
24 01081 0816 |BOLT ;M8x16 rW/AY 4
.__ 25 _]340550870_[OILPIPE_ _ _ _ _ _ _ | AAWNAT_H=539y8 | 1| oo ___.
26 34067 0030 |ADAPTER ;G3/8 7474 1
27 39848 0240 |EYE BOLT :G3/8 74K Wb ;G3/8 1
28 39911 3240 |CLAMP 4397 1
29 01151 1016 (BOLT ;M10x16 WA 1
.__30 _|398113310_(RUBBER_ _ _ _ _ _ _ | L __ ] I oo ___.
31 34045 1030 [OIL PUMP TAVKY7 1
32 32226 2800 [BEARING HOLDER NTYUY RNV 1
33 05230 0600 |O RING oy 1
34 05230 0700 |O RING oy 1
35 01031 0875 |BOLT B;M8x75 Kb 4

59



60

avkE-WN LT & BRE
FIG.222 CONTROL VALVE & PIPING

RHES HaEs B & & W a HER = IS 5 B <t w &
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 02150 0008 [NUT ;M8 TYb 4
37 34046 0180 [DRIVE GEAR TP 1
38 04013 6004 |BALL BEARING F=NATVY 1
39 34070 7970 |OIL PIPE HWN47" 3903y 1
___ 40 _| 010800620 [BOLT M6X20 _ _ _ _ _ iy 3] I R R
41 01081 0630 (BOLT ;M6X30 A 3
42 34062 1880 [FLANGE ANVNIFUY 1
43 34029 2120 |PIN [ 1
44 06810 9053 |VINYL TUBE E'=-VFa1-7 1
__45 | 309570110 [PLATE _ _ _ _ _ _ __ p1 e S R I I R
46 01080 0816 (BOLT ;M8X16 iR Wb 2
47 34049 0224 (SEAL KIT =l KIT 1
48 38589 1124 |SPIRAL TUBE ANATNFI-T 1
49 02610 0010 |WASHER VM 2
50 39811 0140 [RUBBER A _1




aUMA-LV LT ASSY
FIG.223 CONTROL VALVE ASSY

RHEES BaES = A EH% z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 34001 6721 [VALVE ASSY :LIFT avka-n 7" ASSY | 1
2 * VALVE BODY NVTRTA 1
3 * COVER hn— 1
4 01151 1020 |BOLT ;M10x20 WA 2
. ___9% _|052100140_ORING _ _ __ __ _ | oWy __ _ ___. 2 A [ A IO AN S
6 34029 2120 |PIN ) 1
7 * BOLT ;M6x18 iR IWb 2
8 * LINK h 1
9 * SPACER AN 1
-0 | __*__ _[OILSEAL _ __ __ _ | ANV S T A [ A IO AN S
11 * SPACER AN—H 1
12 * O-RING oy 1
13 * BACKUP RING WIITIIN Y 1
14 * COLLAR h7— 1
oML _*___[ORNG_______| oV _ _ ____] S T A [ A O AN S
16 * SPOOL A7 =l 1
17 * O-RING oy 1
18 * SPOOL, SPRING YORIV/N 1
19 04810 0004 |STEEL BALL AF—IiR =L 2
.__20 _| __*___[SPRING _ _ __ ___ | AN S T A [ A O A S
21 * STEEL BALL AF=ik =)L 1
22 * DETENT FTUk 1
23 * CAP :END EVAVA 1
24 * BOLT ;M6x18 r/AN 2
._ _ 25 _ 34029 3826_[SEALKIT _ _ _ _ _ _ | YK S T A [ A IO A S




62

HEIMIG
FIG.224 OIL FILTER HYDRAULICS

8
RHES MeES B om A BEEN z SR iy H %
KeyNo Parts No Part Name ALL # | Application Pescriptior] Remarks
1 34050 1050 |OIL FILTER ;HST A4W7403 ASSY:HST| 1
2 34056 0340 [FLANGE ;OIL FILTER  |75YY" :A4L741L4% 1
3 01151 0825 [BOLT :M8x25 A 4
4 34069 2060 [OIL HOSE L450 1
.___5 _| 34067 0030_{ADAPTER :G3/8 _ _ _ |7%7%___ __ _ | S T S O A
6 34067 3740 |ADAPTER ;G3/8 7875901 1
7 05210 0140 |O RING oy 1
8 34050 0930 |OIL FILTER TAL741L% ASSY 1
9 34067 3520 [ADAPTER ;11/8"-1UN 7474 1
.__ 10 _[ 34070 7980_[OILPIPE_ _ _ _ _ _ _ | 70 Ay v VI R N S O A
11 05210 0160 |O RING oy 1
12 05210 0250 |O RING oy 2
13 01151 1016 [BOLT ;M10x16 WA 1
14 01151 1020 |BOLT ;M10x20 Kb 1
15 34053 0290 |PLATE 7=k 7404 1




HST V347
FIG.225 COUPLING , HYDROSTATIC DRIVE

:.—F—--
W

RHEES BaES = A EH% z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks

32280 0162 [H.S.T :18CC/REV. H.S.T :18CC/REV. 1
05230 0400 |O RING oy 1
05230 0600 |O RING oy 1
01151 1050 |BOLT ;M10x50 I/ 4

_______ 34067 3870_|ADAPTER;G3/8 _ _ _ 78759010k _ _ | 1| _ _ | S R D
05210 0140 |O RING oy 1
34010 6620 [CONTROL LEVER avkE-bn - 1
01031 0835 |BOLT ;M8x35 /AN 1
02710 0008 [SPRING WASHER YRV VAY 3

_______ 02090 0008 _NUT M8 _ _ _ _ _ _ _ %% __ _____|{_2 |__| S R D
04014 6000 [BALL BEARING R =IATYIY 1
03610 0010 [SNAP RING YSWrAVIA 1
32420 2781 [SHIFT ARM YIh7—L HST 1
39851 0150 |[BUSHING 71 1

_______ 324120980 BOSS _ _ _ _ _ __ _ |&Ax _______|_11__| S R D
01151 0845 |BOLT ;M8x45 Kb 1
49822 1080 [SPRING YRV 1
32450 1260 [SHIFT GUIDE YIMAN 1
01151 1020 |BOLT ;M10x20 /AN 2

_______ 37891 0020_|DAMPER_ _ _ _ _ _ _ |%¥un-_ _ ____|_ 1| __| S R D
39812 0950 (BOOT 7= 1= 1
39838 0850 [JOINT , UNIVERSAL ¥ A4Uh ASSY 1
32261 3180 |[COUPLING yya 1
01151 1225 [BOLT ;M12x25 r/AN 3

_______ 03030 0412 |SPRINGPIN _ _ _ _ _ |A7W»yty____ | 9 | __| S R D
32263 0140 [BOSS wR 1
01010 9265 [BOLT ;M8x17.5 A= P I 1
06421 0025 [SEALING CAP aVZES VYA 1
32072 0230 |[COUPLING W7y 1

_______ 01070 1035_|BOLT ;M10x35 _ _ _ _ _|&wb___ ___ _ | 6 | __ | S R D




64

INCLUDES:
11,13,14, & 53

HST ASSY
FIG.226 HYDROSTATIC TRANSMISSION ASSEMBLY

INCLUDES:
11,1314, &332

RHEES BaES = A EH% z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 32280 0162 [H.S.T :18CC/REV. H.S.T :18CC/REV. 1
1A * CASE =2 1
2 32284 0825 [CLYINDER BLOCK KIT  |Y)y4 7' RYHKIT 1
3 * CASE, CHARGE PUMP [#—2 1
. ___4 _|322840823 [CHARGE PUMP KIT_ _ |FV—V k7 KKIT | 1 [ __ | S A (R I
5 32284 0824 |CYLINDER BLOCK KIT  |Y)u4'7 " BYHKIT 1
6 32284 0790 [SWASH PLATE ADY917°L—b 1
7 32284 0791 |SHAFT ;UPPER YY7h 1 1
8 32284 0792 |SHAFT :LOWER VAWl ] 1
o ___9 _ 1322840793 [VALVE PLATE .UPPER |nNA77b—boyx | 1| _ | S A (R I
10 32284 0794 |VALVE PLATE :LOWER |n'L77°L—Fb ¥4 1
11 * PISTON ASSY E°AbY ASSY 18
12 32284 0795 |THRUST PLATE AFAN L=} 1
13 * RETAINER 7= 2
___14 _| __*__ _|RETAINERHOLDER _ [fN¥—-__ __ _ _ | 22 1] S A (R I
15 32284 0796 |[TRANION SHAFT S/A  |F5Z4YY¥7F S/A 1
16 32284 0797 |BALL BEARING =LA TV 1
17 * OIL SEAL =l 2
18 32284 0799 |WASHER bV 1
___ 19 _ 1040106205 |BALL BEARING _ _ _ _ e i)/ N B R S A (R I
20 32284 0801 [NEEDLE BEARING Z=FuATYUY 2
21 32284 0802 |[COVER hinv— 1
22 32284 0803 [PLUG 7799 1
24 32284 0804 |SLIDE METAL AN 240 1
-2 | __x*x___ROTOR _ _ __ ___ | -4 _ _____ ] S I oo ___.
26 32284 0773 |CONTROL VALVE ASSY |avba—Liv L7 ASSY | 2
29 32284 0774 |PLUG 73 2
31 32284 0775 [SPRING YUV 2
32 32284 0728 |CONTROL VALVE b= N7 1
.- _ 383 _1322840727_[SPRING _ _ _ _ _ _ _ | AN I oo ___.
34 32284 0805 |PIN ) 1
35 32284 0806 |BIUSHING 71 1
36 32284 0807 |BUSHING 71 1
37 32284 0808 |SOCKET HEAD BOLT  |Y/YRAYNE Lb 8
38 01070 1045 (BOLT :M10x45 Kb kOEyh 2




HST ASSY
FIG.226 HYDROSTATIC TRANSMISSION ASSEMBLY

IMCLUDES:
#1,13,14, & 52

IMGLLUILIES; 67

17,25,42,

i
8
o

—_
-

o

il

.
THE 85 ? & ; * !
K'D/E 2508 o el g
3 Hg%ééég o el

o2

11,1314, & 33

f‘]E?TE 42‘1? 5 /?
42 31 g8
29
g
RHES MBS B M A B EEN z T B 8 <t w %
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks

39 32284 0809 [PIN ) 6
40 32284 0810 |PIN ] 2
41 03650 0055 |SNAP RING ATy 2
42 03650 0030 |SNAP RING SwrAVIA 2

._ _ A3 _1036100025_[SNAP RING _ _ _ _ _ | A7V 22 ] S A S I
44 03610 0020 |SNAP RING AT 1
45 * O-RING oy 2
46 * O-RING oy 1
47 * GASKET HATYb 1

oA | __*x___[ORNG________ oy _ _ ___ S T S A S I
53 * SPRING A7vY 2
56 32284 0813 [PLUG 73y 4
57 32284 0814 |[COVER hn— 1
60 02610 0010 |WASHER UVVAd 2

.__ 61 _ 1015300614 [SCREW _ _ _ _ _ _ _ | A _ N S A (R I
62 * OIL SEAL = 1
63 * PLATE A 1
64 * SCREW A9)1 2
65 05211 0110 |O-RING oy 4

.__S66 | __*x__ _[OILSEAL _ __ ___ | NN S S A (R I
67 32284 0821 |PLATE A 1
68 05211 0180 |O-RING oYvY 2
69 32284 0817 |[SCREW A9)1 4
74 03650 0052 |SNAP RING SwrAVIA 1

oo _J9 _ | __*__ _[CGOLLOR_ _ _ _ __ _ | - _ S T S A (R I
80 32284 0818 |THRUST PLATE AFARIL—b 1
81 32284 0779 |PIN ] 2
82 32284 0819 |ROLLER BEARING 0-5A 7YY 1
83 32284 0820 |GUIDE ASSY 4L ASSY 1

.__8 _| __*__ _[CGOLLOR_ _ __ ___ | - __ S T S A (R I
86 41081 0430 [PIN EY 2
88 32284 0822 SEAL KIT AT KIT 1

65



66

FIG.227 RADIATOR, PLATE

-_—

7Y

I, YXIINY

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 31010 0980 [RADIATOR ASSY 3%°14 ASSY 1
2 31011 0200 |CAP :RADIATOR Y7 514 1
3 39811 9670 |RUBBER Th 5V I8%4I 2
4 31016 1500 |RADIATOR HOSE :UPPER7Y 14#—2 91 1
.___5 _|31016 1510_{[RADIATOR HOSE :LOWEN7Y I8h—-A %% _ _ | 1| _ _ | S A (R I
6 06710 0043 |[HOSE BAND F—ANUE 4
7 31030 0880 [SUPPORT IV IAHHT 1
8 01080 0820 |BOLT ;M8x20 Kb 2
9 39812 1160 |RUBBER L90 4 ML L9O 2
.__ 10 _ 31036 1381_[PLATE:LH _ _ _ _ _ | Var AV S S I S A (R I
11 39811 7270 |RUBBER WA 2
12 39811 0240 |RUBBER Th 1
13 31025 0122 [SHROUD Vab LIy 1
14 01080 0612 [BOLT :M6x12 A 8
.__ 15 _ | 31055 0110_[TANK ASSY _ _ _ _ _ | WY ASSY _ _ _ _ | S I S A (R I
16 31011 0190 [CAP 7 1
17 31056 0050 [TANK 499 1
18 01080 0616 |BOLT :M6X16 Kb 2
19 31012 0260 |OVER FLOW PIPE r—n'-20-nN'17° 1
.__ 20 _]010800820_(BOLT :M8x20_ _ _ _ _ | wvh_ S S A (R I
21 31013 0290 [COCK FLyavy 1
22 36077 1170 |FUEL PIPE 71INAT 1
23 36077 1280 |FUEL PIPE 71INA7 1
24 39875 0430 [BAND f—ANVUE 4
.__ 25 _[399111960_[CLAMP _ _ _ _ _ _ _ | 9307 _ _ _ ___ | S I oo ___.
26 39811 0501 |RUBBER WA 2
27 39911 3620 |CLAMP h397° 2
28 38523 0300 |RELAY JL—:1ADY#% 5
29 38523 0250 |RELAY :BRAKE - 1
._ _ 30 _| 38587 0301_|CONTROL ;GLOW_ _ _ _[IvPA—7:54%— _ _ | 1_ | _ _ | oo ___.
31 38587 0641 [CONTROL :TIMER ka7 44v- 1
32 01081 0616 |BOLT :M6X16 WA 8
33 38525 0130 [BUZZER ASSY 74— ASSY 1
34 01515 0520 [SCREW A9)a 1




FIG.228

U

SEAT BRACKET

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 35507 0411 [SEAT ASSY Y—h ASSY 1
2 35575 2220 |[BRACKET VY X 1
3 35563 0100 [HOOK 7949 —hayy 1
4 49818 0100 |GRIP VAIVYA 1
. ___% _1010311025_BOLT :M10x25 _ _ _ _ | wvh_ S I S A (R I
6 02090 0010 [NUT :M10 Fyk 1
7 39821 4540 [SPRING A7Wh 1
8 39811 0501 |RUBBER Th 2
9 01031 1235 [BOLT :M12x35 Kb 2
.__ 10 _ 102090012 INUT:M12 _ _ _ _ _ _ | ™ ] 221 ] S A (R I
11 37891 0240 |DUMPER 4un 1
12 03010 3225 [COTTER PIN ATUYNE Y 2
13 01151 0820 |BOLT :M8x20 Kb 4
14 35585 0150 [SEAT BELT Y—pATILb 1 *1
.__ 15 _ 39956 8760_[PLATE _ _ _ _ _ _ _ | 2b=t ] S I S A R I
16 01151 1025 [BOLT :M10x25 Kb 3 *1
17 02610 0010 |WASHER UMY 4 *1
18 35525 2320 |[FLOOR SEAT 707 - 1
19 01080 0816 [BOLT ;M8x16 A 2
.__20 _|398110100_(RUBBER_ _ _ _ _ _ _ | A ____ ] S S A (R I
21 39813 1330 |SPONGE AUy 1
22 39813 5010 [SPONGE ;UNDER SEAT [RK'UY" :Y—kv4 2
23 39813 5140 [SPONGE AUV 20X20x420 1
24 39813 5150 |SPONGE ARy 2
14 35585 0170 [SEAT BELT Y=k b 1 *2
16 01151 1025 [BOLT :M10x25 FA 2 *2
17 02610 0010 |WASHER UMY 2 *2
25 02610 9037 |WASHER bV 1 *2
.__ 26 _ 01031 1035_(BOLT ;M10x35 _ _ _ _ | wvh_ I _4* 1 |_____.
27 02710 0010 [SPRING WASHER ATV 1 %*2

*2 CM314 :|10227 -

*1 C314 : 10001 — 10226 CM374 : 10001 — 10519
CM374 : 105?0 -

67



68

¥—F ASSEMBLY
FIG.229 SEAT ASSEMBLY

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 * SEAT ASSY Y—h ASSY 1
2 35570 0581 [SEAT ASSY Y—k ASSY 1
2A 35508 0510 |SUSPENSION ASSY #AAYY3Y ASSY 1
3 * LOWER FRAME A7-7b—A4 1
S S . U I 5 |\ | S Wy o] 2] 1 A (N I
5 * SPACER AN 4
6 35574 0283 |GRIP ASSY 5977 ASSY 1
7 * SHAFT VAWl 1
8 03030 0420 |SPRING PIN A7VUTEY 1
. __9 _ 355740282 |SPRING:SUS_ _ _ _ _ | RIS HA 221 1 A (S I
10 01181 0825 [BOLT :M8x25 Kb 4
11 * HANGER Ve 1
12 03030 0414 [SPRING PIN A7VUTEY 1
13 03030 0410 [SPRING PIN A7WUTEY 1
.__14 _| __*__ _[PROTECTOR_ _ _ _ _ | 20795-_ _ _ _ _ ] 22 ] 1 A (S I
15 * BEARING ATIYY 1
16 * BUSH 71 4
17 * PLATE A 2
18 * BUSH 7y 4
.- _ 19 _[015600516_[SCREW _ _ _ _ _ _ _ | ANy _A ] 1 A (S I
20 * SPACER AN =1 5
21 * PLATE :RH 7L-bF R 1
22 * PLATE :LH 7°L—b L 1
23 * BUSH 7y 4
.__24 _1010310816_BOLT :M8x16_ _ _ _ _ | wvh_ A ] o | o____.
25 * BASE :FRONT A'=Z 70Ub 1
26 * BASE :REAR A'=R Y 1
27 * SEAT ADJUST Van VAR P L] 1
28 * SEAT ADJUST VAR VL] 1
.__ 29 _1023100008_(NUT M8 _ _ _ _ _ _ _ | ™ ] 8] o | o____.
30 * BOOT 7= HAAYYAY 1
31 * CLIP hw7° 14
32 * WIRE 4Y— 2
33 * BRACKET 779k 1
34 35574 0286 |SEAT SWITCH SAFETY |Y—FAAYF £—771 1




¥—F ASSEMBLY
FIG.229 SEAT ASSEMBLY

REES HaEs B & & W a HER = B S B <t w &
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
35 01080 9001 (BOLT ;M6x12 TYk 2
36 35574 0287 |HARNESS SEAT N=22R o=} 1
37 01151 0830 |BOLT :M8x30 Kb 2
39 01151 0870 |BOLT :M8x70 rA 2
___ 40 _| 01151 0825 BOLT :M8x25_ _ _ _ _ _ AW _ N I D R R

69



70

IV R =, VXTI Y
FIG.230 ENGINE SUPPORT ,PLATE

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 39812 3020 [RUBBER Th %77 1
2 31036 1660 |PLATE VAW WEYL 1
3 02310 0008 [NUT ;M8 VA 3
4 31030 1160 |RADIATOR STAY ;LH |3V I4%41I L 1
. ___% _|015111020_BOLT M10x20 _ _ _ _ | wvh_ A ] S A (R I
6 01080 0816 |BOLT ;M8x16 A 7
7 31030 1180 |[RADIATOR STAY ;RH |7V I444I R 1
8 31035 2641 |PLATE Y9Ny NI 1
9 39833 0290 [FASTENER VSO SIRVEVIES DL I
.__ 10 _1015600416_[SCREW _ _ _ _ _ _ _ | ANy I S A (R I
11 39813 3690 |SPONGE ARy 1
12 01080 0612 |BOLT ;M6x12 Kb 8
13 31035 3850 |PLATE :LH SY7YNY L 9T 1
14 39833 0320 [HINGE EVY 9T AT- 1
. _ 15 _[ 015300512 |SCREW _ _ _ _ _ _ _ | ANy _ 22 ] S A (R I
16 02710 0005 [SPRING WASHER ATV 2
17 02310 0005 [NUT :M5 TYk 2
18 31035 3871 |PLATE :RH YX791°Y R 1
19 31035 3890 |PLATE YXIINY U4 1
.__20 _]310140912 |SCREEN_ _ _ _ _ _ _ | wOFITE _ S S A (R I
21 35031 2260 |[FRONT MASK 700R9Y=Y 1
22 39818 1770 |GRIP 97’ 1
23 35578 0231 |COVER :LH - L 1
24 35578 0251 |COVER :RH - R 1
.__ 25 _1010809007_[BOLT :M8x14_ _ _ _ _ | wvh 22 ] oo ___.
26 39811 8020 |RUBBER WA NPT 2
27 39813 7080 [SPONGE ARYUY 1
28 39811 7710 |RUBBER L260 A 1
29 39812 3110 |RUBBER L510 Th:D 1
.__ 30 _]398110100_(RUBBER_ _ _ _ _ _ _ | Ih _______ ] I oo ___.
31 39911 1311 |CLAMP 9797 1




IV Utk b
FIG.231 ENGINE SUPPORT

REES HaEs B & & W a HER = B S B <t w &
KeyNo Parts No Part Name 314 | 374 % |Application PDescriptionl Remarks
1 31061 0460 |[ENGINE SUPPORT :LH |IVyY UHHI L 1 CM314
1 31061 0480 |ENGINE SUPPORT :LH |IVY UHHI L 1 CM374
2 31061 0470 |[ENGINE SUPPORT :RH [IYyY'U#¥I R 1 CM314
2 31061 0490 [ENGINE SUPPORT :RH [IYY'U#¥I R 1 CM374
__ _ 3 1398120790 |RUBBER_ | oyl ] 4 1 4 | I D R
4 02710 0010 |SPRING WASHER A7UVIIYYN 4 4
5 02090 0010 |NUT :M10 Ik 4 4
6 01041 1425 (BOLT :M14x1.5-25L rA 8 8
7 02710 0014 [SPRING WASHER AT 8 8
___8 _| 310610510 |SUPPORT __ _ _ _ __ P S ] I W R R
9 31060 0681 |ENGINE SUPPORT IVY Uk - 1 1
10 39811 0550 |RUBBER A 1 1 *1
11 39875 0150 (BAND NN 1 1
12 02150 0010 [NUT :M10 TIb 2 2
___ 13 _| 01151 0820_BOLT :M8x20_ _ _ _ _ _ Y S U] I D S R
14 01131 0616 |BOLT :M6x16 Kb 2 2
15 01031 1020 |BOLT :M10x20 i IWb 2 2
16 39812 2490 (RUBBER :TAPE -7 2 2
8 31061 0511 |SUPPORT Iy Ut 1 1 *2
10 39812 3350 |RUBBER A 1 1 *2

*2 CM314 :

*1 C314 : 10001 - 10171
CM374 : 10362 -

CM374
10172 -

: 10001 - 10361

71



72

PAVSETNE )
FIG.232 BRAKE PEDALS

RHEES BaES = BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 35820 0940 |PEDAL SHAFT NV VAP 1
2 35810 4750 |PEDAL :BRAKE RH ATV 7% R 1
3 39851 0070 |BUSHING 7991 :25x30x25 6
4 03030 0840 |SPRING PIN A7VUTEY 1
.___5 _| 358500261 (ROD;BRAKERH _ _ |Avf 7L—%*R__ [ _2 [ __ | S A (R I
6 35855 0190 [FORK JOINT :L.H 74=9Y" 34U L 2
7 35855 0010 [FORK JOINT :R.H 724-9"34{Uk R 3
8 02090 0010 [NUT :M10 VA 3
9 03131 1020 [PIN E3747E"Y 6
.__ 10 _ 1030103225 SPLITPIN _ _ _ _ _ _ AIUUbey 1.6 | _ _| S A (R I
11 39821 0290 |SPRING A7vY 2
12 39811 7790 |RUBBER :PAD Th 1
13 39811 0110 |RUBBER Th 2
14 35810 4770 |PEDAL :DIFFLOCK AT 7099 1
.__ 15 _| 060610000 (GREASENIPPLE _ _ _ |7YA=Y7'M_ _ _ _ | 1. {__| S A (R I
16 32655 0210 |DIFFLOCK LEVER T 7099V - 1
17 01080 0816 |BOLT :M8x16 Kb 2
18 35811 1120 [ROD AYk ;L160 1
19 39811 3000 |[RUBBER :PAD Th:ATYT 1
___ 20 _| 358550020 (FORK JOINT:LH__ _ |74=9¥34vbL_ _ | 1| __ | S A (R I
21 02610 0010 |WASHER 7YY 2




N=%297L—%, AVYHLIN—
FIG.233 PARKING BRAKE , RANGE LEVER

2
iy
RHES MeES B om A B EH z SR iy H %
KeyNo Parts No Part Name ALL # | Application Pescriptior] Remarks
1 32865 0191 [HAND BRAKE VELWA s 1
2 01151 1020 |BOLT ;M10x20 E/AN 7
3 32840 0560 |BRAKE LEVER 7L—%bn— sk 2 *1
4 06810 9053 |TUBE EZNFa1-7" 1
. ___5 _|312700662_(WIRE ASSY BRAKE_ _ |74YASSY :7L—%_ [ 2 | __ | S A (R I
6 03131 0820 |PIN EIT4YEY 2
7 03010 2025 |SPLIT PIN A7y 2
8 31274 0230 |WIRE HOLDER DERE 2N 1
9 01080 0816 |BOLT :M8x16 Kb 1
.__ 10 _[026100006_|[WASHER_ _ _ _ _ _ _ | VY _ _____ 221 S A (R I
11 02010 0006 |NUT :M6 FYk 2
12 32832 0990 |CAM LEVER ATA b= 1
13 32410 6670 |CHANGE LEVER FIVY LN AWD 91 1
14 39851 1320 |BUSHING 71 4
.__15 _[324106710_[CHANGE LEVER _ _ _ |FIvybin=279 | 1| __ | S A (R I
16 39821 5500 |SPRING A7Wh 1
17 32412 1000 [BOSS e 1
18 39843 1070 [BOLT i IWb 1
19 02150 0008 |NUT :M8 VA 1
.__ 20 _|324106690_[CHANGE LEVER _ _ _ |FIvybin=799T_ | 1| __ | S R (R I
21 02090 0008 |NUT :M8 FYk 1
22 03680 0012 [SNAP RING YSOrAVIA 1
23 39818 0890 |GRIP b7’ 1
24 32436 2080 |SHIFT LINK IV 1
.__ 25 _1030102020_|SPLITPIN _ _ _ _ _ _ | AIUUbey 12 | S R (R I
26 32436 2090 |SHIFT LINK Y7V 1
27 03010 3225 [SPLIT PIN ATYYREY 2
28 01031 0825 |BOLT :M8x25 r/AN 1
29 38520 0731 |SWITCH ASSY A{YF ASSY 1
.__ 30 _[ 32836 0440_|BRACKET _ _ _ _ _ _ | 279ohov% 1 2 | S A (R I
31 01151 1220 |BOLT :M12x20 Kb 4
32 39821 4590 |SPRING A7Yh 2 *1

73



74

N=%297L—%, AVYHLIN—
FIG.233 PARKING BRAKE , RANGE LEVER

RHES HaEs B & & W a HER = IS 5 B <t w &
KeyNo Parts No Part Name ALL % |Application PDescriptio Remarks
3 32840 0670 |BRAKE LEVER 7L—%bn = hh 2 *2
32 39821 4540 |SPRING YUV 2 *2

*1 C314 : 10001 — 10149 CM374 : 10001 — 10344
*2 C314: 10150 - C374:10345 -




24X13.00-19"

J8bRA=I, YRR =)
FIG.234 FRONT WHEELS , REAR WHEELS

REES HaEs B & & W a HER = B S B <t w &
KeyNo Parts No Part Name ALL % |Application PDescriptio Remarks
1 33603 5711 [FRONT WHEEL ASSY 70UbR4-ILASSY 2
2 33610 3460 |DISC WHEEL ;8LB-15 |T4A¥Hk{—lb 2
3 33613 2661 |TIRE ;24x13.00-12 6PR |44¥ ;24x13.00-12 6P| 2
4 33615 0020 (VALVE ;TR413 N7 2
6 02710 0014 [SPRING WASHER A7VUTTIYR 12
7 01010 9439 |BOLT ;M14x1.5-30L /AN 12
8 01151 1020 [BOLT ;M10x20 Kb 12
___ 10 _| 33601 9133_|REAR WHEEL ASSY__ |y¥dq-wassy _ _ | 2 | | | 1 ____ | ___ | ____
11 33610 2261 |DISC WHEEL ;8LB-15 TARGRA= 2
12 33613 2651 |TIRE ;20x8.00-10 6PR 44¥ ;20x8.00-10 6PH 2
13 33615 0020 |VALVE ;TR413 N7 2

75



76

=it O
FE,2< AA

FIG.235 ELECTRONIC PARTS

\
II
=)
RHES HRES R G &L ER z @ I 5 B <t i =
KeyNo Parts No Part Name ALL % |Application PDescriptio Remarks
1 38561 1041 [WIRE HARNESS :MAIN [749%n—2%2Z AV 1
2 38561 2820 [WIRE HARNESS ;REAR [74¥n—2%2A ;7—2A 1
3 38565 0461 |[BATTERY CABLE (+)  |WYTUr=7')L + 1
4 39811 9870 |RUBBER ARS8 1
. __ _39 _| 385650511 |BATTERY CABLE () _ _|n Vo vyl = U I S N . I A I
6 39875 0240 [BAND nNyb 5
7 39911 0340 |CLAMP h397° 3
8 38520 1810 [SWITCH ASSY :HEAD  |A{YFASSY :AYN 1
9 38520 2110 [SWITCH ASSY ;STARTEHA{YFASSY :24—4 1
.__ 10 _ 48520 0181_[SWITCH ASSY _ _ _ _ | AIFASSY_ _ _ _ | S T A |- __.
11 39821 1880 |SPRING A7WUh 1
12 38520 0731 [SWITCH ASSY :PARKING|A{YFASSY 1
13 38520 0891 [SWITCH ASSY :HST, PTQA{YFASSY 2
14 38524 0038 [NUT ;M14x1.5 F9b 1
.__ 15 _] 38520 0570_|SWITCH ASSY ;AIR CLEARMYFASSY_ I77U=H _1_ | _ _ | _ |- __.
16 38515 0200 [REFLECTOR LIL94 2
17 02310 0006 [NUT ;M6 Fyb 2
18 38510 1910 [LAMP ASSY :FRONT 557" ASSY AN 1
19 38512 0700 |BLUB :23W N7 :23W 1
.__ 20 _|385230300_(RERAY 1A_ _ _ _ _ _ | YW-dADYE _ _ _ 1.5 |__|_ |- __.
21 38523 0250 [RERAY ;BRAKE - 1
22 38587 0301 [CONTROLER :GLOW avba-37 44v- 1
23 38587 0641 [CONTROLER ;TIMER avhA=7 ;347— 1
24 01081 0616 [BOLT :M6x16 rW/AY 8
._ _ 25 _ 385250130 _[BUZZERASSY _ _ _ _ | 27¥—-AsSSY _ _ _ 1t 1__1_ |- ___.
26 01515 0520 [SCREW A9a 1
27 38528 0210 [FUEL GAUGE 71IMG - 1
28 01514 0514 [SCREW A9a 5
29 38575 0360 [GIGAR LIGHTER ASSY |[nNT7—Y4Yb tlhikvAz]| 1
___ 30 _| 399568751 PLATE _ _ _ _ _ _ __ PN S D R D O | CRUISE CONTROL _
31 01080 0814 [BOLT :M8x16 rA 3 CRUISE CONTROL
32 39956 8740 |PLATE VA VLY % N CRUISE CONTROL
33 38531 0021 |COIL :MAGNET M T RYE 1 CRUISE CONTROL
34 39851 1990 [BUSHING 7y 1 CRUISE CONTROL
35 01151 1025 [BOLT :M10x25 A 1 CRUISE CONTROL




=it O
FE,2< AA

FIG.235 ELECTRONIC PARTS

“
e I |
e 1 1 |
[ Lllllgf%“_"'_: . | ) !_l- !- _|ll-.EI Iji:J
"-i,:F" i "':_r]'..'.!—__:' o b
; e ot i i '
RHES HaEs B & & W a HER = IS 5 B <t w &
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
36 01080 0814 |BOLT ;M8x14 iR b 1 CRUISE CONTROL
37 38560 3370 |LINK :FUSIBLE Ea-Y"7 W)v% 1
38 38562 0380 |TERMINAL :DIODE FA4F-F 2
39 38541 0080 |FUSE :10A E1—-2":10A 2
._ _ 40 _]385410130_FUSE :20A _ _ _ _ _ _ _ t1-2':20 _ _ _ _ | S A A A (O A
41 38562 0310 |TERMINAL :DIODE F4F—b 1
5 38565 0940 |BATTERY CABLE (-) WITNVr=7' I - 1 *2
______ *1 CM314 : 10001 - 10182 CM374: 10001 — 10371 I D e I
*2 CM314 : 10183 - CM374 : 10372 -

77



+—L7L—h
FIG.236 NAME PLATE

14 15
= =]
FLOOR SEAT
FRONT TRANSMISSION CASE K j —
16
BRHES HaEsS = z SR B <t wm &
KeyNo Parts No Part Name 314 % |Application PDescription Remarks
1 39010 1290 [NAME PLATE :S 2—h7°L—b :ST-4 2
2 A9011 0160 |SHIBAURA MARK ;L YNIFI- L 1
3 A9011 0170 [SHIBAURA MARK ;R YN'Y53-4 R 1
4 39012 4210 [NAME PLATE ;CM314  |#*—AL7°L—F :CM314 2 CM314
. ___5 _[390124230_|NAME PLATE ;CM374_ _[#—A7L—t:CM374 | _ | 2 | C™m374 | _ _ __ _|_____.
6 A9019 0130 [MARK :LH Yvahe—4 L 1 1
7 A9019 0140 |MARK :R.H Yv393-4 R 1 1
8 39012 4380 [NAME PLATE :SPEED  |#—A7°L—} :Speed 2 2
9 A9019 0110 [MARK :LH Yv393-9 L 1 1
.__10 _[A90190120_(MARK:RH_ _ _ _ _ _ | PPV o/ SR (O N U N [ A (S [
11 39010 1100 [NAME PLATE 2=L7°V—F :nURLST{ 1 1
12 * NAME PLATE :ID #=L7°L—FID 1 1
13 39019 8301 [CAUTION PLATE :DIFF |1—33v7°L—b ;77099 1 1 *2
14 39019 6910 |[CAUTION PLATE 1-Y3v7°L—+b 1 1
.__ 15 _ | 39019 7720_|CAUTION PLATE KEY _(3-%3v7b—bdx—sw| 1 | 1| __ 1 _|______|_____|_.____.
16 49099 2440 |[CAUTION MARK F1-4v-% 377 1 1 *1
17 49099 2430 |[CAUTION MARK F1-4v-9 T4-ENL | 1 1
18 39019 7120 [CAUTION PLATE 1-Y307°L—+b 1 1
19 39039 0110 [SOUND LEVEL MARK  |[#9UN LA LI—Y 1 1
.__20 _| __* __ _|NAMEPLATE CE__ _ (#-A7L-tCE _ _ | _1 ol __|o____.
16 49099 2440 |[CAUTION MARK F1-4v-9 377 *1
*1 CM314 : 10001 — 10094 CM374 : 10001 — 10252
_______ *2 CM314: 10095 ~_ CM374:10263 - _ _ _ _ _ _ __




e ey ]
=) a
{ Eé] v
' =102 B —
| \Z Lot
I:':?K 0romic
\\\!::i;fl. [T TETS ;;u?udﬂk_{

S~ S IRARHEE)

T h=l
FIG.237 DECALS

98 5 T 2 SHROUD
. o ———— .
i, [o 19 ' 12 s
I| 1I'||I ﬁlll paaga -'.n Rl TN 1 =) I|I | . L
—_— T ____'L_———IL HH\E' ] - Y
- r_ ; s 5 ] o )

/ e
\YW
' i

S
| ,II f"'a M""%-ll l
;ﬁf" I|
|
| &
i |
SAFTY ROPS
o
RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks
1 39043 0270 |INDICATING PLATE ub 1
2 49099 2470 |CAUTION MARK FA943-9 Lb1%%y 3
3 39019 6900 [CAUTION PLATE :ROPS |[1-%3y7°L—b ;7uE V] 1
4 49099 2490 [CAUTION MARK FA943-) 5V°14 1
. ___5 _| 39037 2000_[INDICATING PLATE_ _ |17YLN=YY =9 _ | _1_ | SN A I AN R
6 49099 2450 |[CAUTION MARK F1943-h 1
7 39019 7710 |CAUTION PLATE :PARK [1—Y3v7°L—F :PARK | 1
8 39037 2400 [.LIFT A7YLIN =YY T-h 1
9 39017 3600 [INDICATING PLATE AVYHYY VY PTO 1
. __ 10 _ | 39037 2410_[INDICATING PLATE_ _ _[179Lbn'=Y¥'3-) | _1_ | R N R R A
11 39019 8260 |[CAUTION PLATE =307 V-b 4y | 1
12 49099 2480 [CAUTION MARK FA94I=H NYTFY 1
13 39019 9470 |CAUTION PLATE 1-37°V-b VI8 | 1 *1
14 39019 9480 |CAUTION PLATE :SEAT {3—Y3v7L—k :v—ba"lf 1 *1
.__ 15 _| 39019 9550_[CAUTION PLATE ;HAND |1-Y3v7 L=k ;n\sb7°Y _1_ | S A L. D A I
16 39019 9500 [CAUTION PLATE 1-Y3V7°b—bA7°b— | 1 *1
17 39019 9520 [CAUTION PLATE :START3-3v7°L—b :24-4 | 1 *1
18 39019 9530 [CAUTION PLATE 1-53AV7b-b HEaA9] 1 *1
19 39019 9430 [CAUTION PLATE 1-Y3v7°L—b 1 *1
. _ _ 20 _ | 39017 3650_[INDICATING PLATE_ _ _|Av)9yy'iNy ;79 _ | _1_ | S A I AN
21 39019 8180 |[CAUTION PLATE =307 V—b =74 1 W/0 REMOTO VALVE
*1 CM314 : 10095 - CM374 : 10253 -

79



80

FIG.238 ATTACHMENNT

7Y 9y

1
2 .
7
_—"'-.- .-"-::.
e
=
RHES HaEs B & & W a HER = IS 5 B <t w &
KeyNo Parts No Part Name AL % |Application PDescription Remarks
1 38575 0370 [POWER SOCKET NO=Yiryk Evky 4 1
2 38561 1050 |WIRE HARNESS DERSF V&I T V) 1
3 09110 2430 |WRENCH AW 5 1




HIJ/NJLT 2

FIG. 239 DUAL REMOTE HYD-VALVE

Standard for France

Option besides France

RHEES BaES - BEER z G B B <t B =
KeyNo Parts No Part Name ALL % |Application PDescription Remarks

1 34001 6701 [CONTROL VALVE ASSY [avka—LiN V7" ASSY | 2
2 01031 1095 [BOLT ;M10x95 /AN 2
3 45467 0040 (ADAPTOR 7874 4
4 05211 0110 |O RING oy 4

. ___5 _|027100010_{SPRING WASHER_ _ _ |27x99%%_ _ _ | _4 | _ _ | S O A
6 34010 6530 [CONTROL LEVER avkba-bn - 2
7 06810 9053 [VNYLE TUBE E=-F1-7 2
8 39818 0610 |GRIP b7’ 2
9 03030 0528 [SPRING PIN A7VUTEY 2

.__ 10 _[031100004_ISNAPPIN _ _ _ _ _ _ | AITEY 22 |-
11 34029 2120 |PIN EY 2
12 01031 0820 (BOLT :M10x95 Kb 2
13 02150 0008 [NUT :M8 Tk 2
14 39811 5630 |RUBBER Th 1

.__ 15 _[39911 2130_|CLAMP _ _ _ _ _ _ _ | 9927 _ _ _ ___ ] 22 ] |-
16 01011 0650 [BOLT ;M6x50 A 1
17 02240 0006 [U-NUT :M6 Utk 1
18 39037 2410 [INDICATING PLATE A7ILN =YY T=h 1
19 05211 0140 |O RING oy 4

.__ 20 _]340708100_[OILPIPE_ _ _ _ _ _ _ | AAWNA7_ _ ] S |-
21 34070 8380 |OIL PIPE TN 47 1
22 34070 8080 |OIL PIPE HWN47° 1
23 34070 8090 |OIL PIPE HWN47° 1
24 34067 1970 [ADAPTOR 7874 4

.__ 25 _| 34080 1660_(BRACKET ASSY _ _ _ |7749bASSY__ _ | 1 | __ | |- ___.
26 34067 1510 |[ADAPTOR 7474 4
27 02610 0014 |WASHER UMY 4
28 02710 0014 [SPRING WASHER YRRV VAY 4
29 02080 0014 [NUT :M14x1.5 VA 4

. _ _ 30 _ | 34063 1220_[{JOINT ASSY :NPTF3/8 |V 3fubASSY_ _ _ | 4 | __ | |- ___.
31 34049 0192 (DUST CAP :FEMALE FANNYT AR 4
32 34049 0193 [DUST CAP :MALE FAMYYT E R 4

81



82

JNIZURDITA (£7°93Y)
FIG. 240 REAR END WEIGHT (OPTION)

// 2
L -1
1
RHES HBaES = EEREE = & B iy i &
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 37201 0980 [WEIGHT ASSY HIfF ASSY 1
2 37211 1070 [WEIGHT HI4h 1
3 01030 1245 [BOLT :M12x45 AN 1
4 39921 0280 [SPACER AN —H 1
.___%9 _|026100012 (WASHER _ _ _ _ _ _ | "IN ] I ol o____.
6 02710 0012 |SPRING WASHER AT 1
7 02090 0012 [NUT ;M12 FYk 1




HERIT 7793Y)
FIG.241 CANOPY (OPTION)

REES MaES = & BE% z Pl B <f w %
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 37804 0450 |ROOF ASSY =7 ASSY 1
2 37801 0480 [GRAURD ASSY ;LH #'—F ASSY L 1
3 37801 0490 |GRAURD ASSY ;RH #™—F ASSY :RL 1
4 01031 1080 |BOLT ;M10x80 iR vk 4
____5 _| 021500010 [NUT.MIO _ _ _ _ _ __ v S 4] I R R R
6 49833 0120 |KNOB ITRT 4
7 39811 3760 |[RUBBER A 6
8 02610 9033 |WASHER VMY 4

83



84

e LTI A] 9

4 ARGCa i (0 __5_

YEZELTKIT A7°93Y)
FIG.242 WORK LIGHT KIT (OPTION)

RELAY [FUSE PAMEL

RHEES MaES B M B & AE z Pl B <t w %
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 38501 0470 |WORK LAMP KIT 0-973v7" KIT 1
2 38592 1150 [PLATE 7Lt 2
3 01031 1070 |BOLT ;M10x70 /AN 4
4 02130 0010 |NUT ;M10 TYb 4
.___5 _|385100791_|LAMP ASSY WORK_ _ |vzAssy¥a9byl 8 | || | ______|_____|_____.
6 01080 0816 |BOLT ;M8x16 rA 2
7 02310 0008 |NUT ;M8 A 2
8 38561 1181 |WIRE HARNESS D4en—2A;9-937° 1
9 38523 0280 [RELAY - 1
___ 10 _| 010800616 [BOLT Méx16_ _ _ _ _ ) ST U S A DR DR HR
11 02310 0006 |NUT ;M6 VA 1
12 39875 0240 (BAND NN 6
13 39911 1970 |CLAMP 9397 2




R—2TL—F KIT (47°93Y)
FIG.243 DUAL BRAKE PEDAL KIT (OPTION)

i

Y

7

v

3

#

!

088 )} 8484 @

RHES MaES B M B & AE z Pl B <f w %
KeyNo Parts No Part Name ALL # [Application Pescriptior] Remarks
1 32800 2660 |[DUAL BRAKE PEDAL KIT|4—Y7 L—% KIT 1
2 35801 2200 (BRAKE PEDAL ASSY A8 ASSY 1
3 01151 1020 |BOLT ;M10x80 /AN 3
4 31270 0680 (WIRE ASSY 74¥ ASSY 1
___5 _| 312700690 |WIREASSY _ _ _ _ _ _ ¥ ASSY _ _ _ _ | R D S D R R
6 03131 0820 |PIN EFT4vEY 4
7 03010 2020 [SPLIT PIN A7IMEY 4
8 39911 0340 |CLAMP 4797 1

85



86

i mESIRZES]

(NUMERICAL PARTS INDEX)



i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
* 111 9 * 223 16 01010 9337 202 10
% 113 5 * 223 17 01010 9341 105 27
* 113 8 * 223 18 01010 9406 105 6
* 113 10 * 223 20 01010 9435 220 31
* 113 11 * 223 21 01010 9439 234 7
* 115 3 * 223 22 01010 9502 217 21
* 115 12 * 223 23 01010 9667 105 13
* 115 13 * 223 24 01011 0625 110 11
* 115 14 * 226 1A 01011 0650 221 17
* 115 15 * 226 3 01011 0650 239 16
% 115 16 * 226 11 01030 1245 240 3
* 115 17 * 226 13 01031 0816 229 24
* 115 20 * 226 14 01031 0820 217 7
* 206 2 * 226 17 01031 0820 239 12
* 206 3 * 226 25 01031 0825 233 28
* 206 7 * 226 45 01031 0830 215 25
* 206 8 * 226 46 01031 0835 225 8
* 206 11 * 226 47 01031 0875 222 35
* 206 12 * 226 49 01031 1020 217 11
* 206 13 * 226 53 01031 1020 231 15
* 206 14 * 226 62 01031 1025 217 19
* 206 16 * 226 63 01031 1025 228 5
* 206 20 * 226 64 01031 1030 207 35
* 207 13 * 226 66 01031 1035 112 7
* 207 14 * 226 79 01031 1035 228 26
* 211 3 * 226 85 01031 1040 101 43
* 211 4 * 229 1 01031 1040 202 20
* 211 5 * 229 3 01031 1040 218 6
* 211 6 * 229 4 01031 1055 220 36
* 211 7 * 229 5 01031 1070 242 3
* 211 10 * 229 7 01031 1075 216 18
* 214 2 * 229 11 01031 1080 241 4
* 214 3 * 229 14 01031 1095 239 2
% 214 6 * 229 15 01031 1235 228 9
* 214 7 * 229 16 01041 1212 101 23
* 214 10 * 229 17 01041 1212 212 28
* 214 12 * 229 18 01041 1212 213 49
* 219 2 * 229 20 01041 1425 217 13
% 219 3 * 229 21 01041 1425 231 6
* 219 6 * 229 22 01070 0625 204 12
* 219 7 * 229 23 01070 0625 205 21
* 219 10 * 229 25 01070 0855 212 31
* 219 12 * 229 26 01070 0860 105 14
* 219 17 * 229 27 01070 0865 105 14
* 223 2 * 229 28 01070 1035 225 30
* 223 3 * 229 30 01070 1045 226 38
* 223 7 * 229 31 01080 0612 210 25
* 223 8 * 229 32 01080 0612 227 14
* 223 9 * 229 33 01080 0612 230 12
* 223 10 * 236 8 01080 0616 203 45
* 223 11 * 236 12 01080 0616 210 30
* 223 12 01010 9206 201 14 01080 0616 227 18
* 223 13 01010 9235 101 22 01080 0616 242 10
* 223 14 01010 9264 108 26 01080 0620 210 44
* 223 15 01010 9265 225 27 01080 0620 221 20

87



88

i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
01080 0620 222 40 01151 0812 218 29 01151 1230 218 10
01080 0814 235 31 01151 0812 222 11 01161 1020 221 3
01080 0814 235 36 01151 0816 102 19 01181 0816 202 12
01080 0816 207 34 01151 0816 112 6 01181 0825 229 10
01080 0816 210 13 01151 0816 202 2 01210 9044 103 9
01080 0816 210 46 01151 0816 202 25 01211 0625 114 3
01080 0816 215 15 01151 0816 218 8 01211 0635 101 18
01080 0816 222 46 01151 0820 101 27 01211 0655 102 20
01080 0816 228 19 01151 0820 109 27 01211 0660 101 19
01080 0816 230 6 01151 0820 112 3 01211 0820 101 17
01080 0816 232 17 01151 0820 205 40 01211 1020 212 44
01080 0816 233 9 01151 0820 213 30 01211 1025 205 4
01080 0816 242 6 01151 0820 217 6 01211 1035 203 3
01080 0820 109 14 01151 0820 228 13 01211 1040 205 8
01080 0820 110 4 01151 0820 231 13 01211 1050 203 4
01080 0820 220 3 01151 0825 112 10 01514 0512 216 2
01080 0820 220 7 01151 0825 200 3 01514 0514 201 17
01080 0820 220 24 01151 0825 224 3 01514 0514 235 28
01080 0820 220 28 01151 0825 229 40 01514 0616 216 45
01080 0820 220 41 01151 0830 229 37 01515 0520 227 34
01080 0820 227 8 01151 0840 200 12 01515 0520 235 26
01080 0820 227 20 01151 0845 225 16 01530 0512 230 15
01080 9001 229 35 01151 0870 229 39 01530 0614 109 2
01080 9007 220 25 01151 1016 222 29 01530 0614 226 61
01080 9007 230 25 01151 1016 224 13 01560 0406 104 5
01081 0616 227 32 01151 1020 210 2 01560 0412 211 12
01081 0616 235 24 01151 1020 217 15 01560 0416 230 10
01081 0630 222 414 01151 1020 217 28 01560 0516 229 19
01081 0816 222 24 01151 1020 218 15 02010 0004 110 16
01110 0408 104 11 01151 1020 221 26 02010 0006 210 14
01110 9012 210 28 01151 1020 222 13 02010 0006 210 45
01114 0610 203 7 01151 1020 223 4 02010 0006 233 11
01114 0612 208 11 01151 1020 224 14 02010 9029 213 38
01131 0612 101 34 01151 1020 225 19 02010 9076 103 5
01131 0612 101 40 01151 1020 230 5 02010 9079 205 15
01131 0612 106 8 01151 1020 233 2 02010 9086 105 28
01131 0612 107 13 01151 1020 234 8 02010 9120 105 22
01131 0612 110 26 01151 1020 243 3 02010 9125 210 23
01131 0614 108 25 01151 1025 201 8 02010 9125 215 23
01131 0616 231 14 01151 1025 205 10 02050 0010 101 45
01131 0620 104 16 01151 1025 213 8 02060 9805 216 28
01131 0620 221 28 01151 1025 220 19 02070 0010 222 7
01131 0625 114 4 01151 1025 228 16 02080 0014 210 21
01131 0630 108 18 01151 1025 235 35 02080 0014 213 37
01131 0635 103 8 01151 1030 203 6 02080 0014 221 13
01131 0635 109 6 01151 1030 212 16 02080 0014 239 29
01131 0640 104 13 01151 1030 212 30 02090 0008 215 17
01131 0645 108 19 01151 1030 213 5 02090 0008 215 20
01131 0645 109 26 01151 1040 207 18 02090 0008 216 3
01131 0660 104 12 01151 1050 212 43 02090 0008 225 10
01131 0660 108 16 01151 1050 225 4 02090 0008 233 21
01131 0675 109 12 01151 1220 207 37 02090 0010 112 8
01131 0680 108 11 01151 1220 233 31 02090 0010 202 16
01151 0812 204 9 01151 1225 217 18 02090 0010 210 7
01151 0812 213 43 01151 1225 225 24 02090 0010 228 6




i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
02090 0010 231 5 02510 0012 212 29 03010 2520 210 10
02090 0010 232 8 02510 0012 213 50 03010 3020 216 31
02090 0012 228 10 02510 0016 110 19 03010 3225 213 35
02090 0012 240 7 02510 0016 205 6 03010 3225 228 12
02090 0014 203 33 02510 0016 213 32 03010 3225 232 10
02100 0010 203 9 02510 0020 212 27 03010 3225 233 27
02100 0010 212 46 02610 0006 216 11 03030 0410 229 13
02100 0012 216 29 02610 0006 221 8 03030 0412 225 25
02101 0010 207 16 02610 0006 233 10 03030 0414 108 4
02101 0012 214 14 02610 0008 216 47 03030 0414 229 12
02101 0012 219 14 02610 0010 218 22 03030 0420 229 8
02130 0006 203 46 02610 0010 220 20 03030 0528 222 2
02130 0010 242 4 02610 0010 222 49 03030 0528 239 9
02150 0006 200 6 02610 0010 226 60 03030 0625 215 4
02150 0008 216 5 02610 0010 228 17 03030 0628 204 18
02150 0008 217 8 02610 0010 232 21 03030 0628 207 26
02150 0008 222 36 02610 0012 240 5 03030 0632 204 16
02150 0008 233 19 02610 0014 215 6 03030 0632 216 37
02150 0008 239 13 02610 0014 239 27 03030 0816 105 4
02150 0010 216 20 02610 0024 205 14 03030 0840 232 4
02150 0010 217 12 02610 9013 218 14 03030 0850 204 23
02150 0010 231 12 02610 9017 112 4 03030 3532 216 35
02150 0010 241 5 02610 9023 210 8 03030 9005 101 16
02230 0008 201 6 02610 9033 241 8 03050 0612 101 13
02230 0008 216 48 02610 9037 228 25 03050 0612 105 7
02230 0010 216 40 02620 0010 108 9 03050 0616 101 14
02230 0010 218 13 02710 0004 110 15 03050 0625 207 9
02230 0010 220 37 02710 0005 230 16 03050 0820 203 2
02240 0006 200 14 02710 0008 202 11 03050 0820 205 2
02240 0006 221 18 02710 0008 215 10 03050 0820 212 15
02240 0006 239 17 02710 0008 225 9 03050 0820 213 4
02240 9003 213 47 02710 0010 101 44 03050 1025 101 15
02240 9003 217 22 02710 0010 112 11 03050 1025 203 5
02250 9001 213 45 02710 0010 203 34 03050 1025 213 7
02310 0005 230 17 02710 0010 207 17 03050 1032 205 3
02310 0006 108 20 02710 0010 212 45 03050 9020 105 3
02310 0006 109 7 02710 0010 228 27 03050 9021 210 5
02310 0006 109 24 02710 0010 231 4 03110 0004 222 5
02310 0006 110 12 02710 0010 239 5 03110 0004 239 10
02310 0006 114 5 02710 0012 240 6 03131 0820 216 39
02310 0006 220 9 02710 0014 203 47 03131 0820 233 6
02310 0006 235 17 02710 0014 210 20 03131 0820 243 6
02310 0006 242 11 02710 0014 217 14 03131 0845 210 9
02310 0008 110 3 02710 0014 221 14 03131 1020 232 9
02310 0008 201 7 02710 0014 231 7 03131 1030 216 30
02310 0008 220 8 02710 0014 234 6 03410 0508 105 26
02310 0008 220 17 02710 0014 239 28 03410 0508 106 2
02310 0008 220 40 03010 2016 216 42 03610 0010 225 12
02310 0008 229 29 03010 2020 210 16 03610 0015 204 21
02310 0008 230 3 03010 2020 215 13 03610 0020 226 44
02310 0008 242 7 03010 2020 233 25 03610 0025 203 21
02310 0008 230 3 03010 2020 273 7 03610 0025 205 24
02310 0010 103 10 03010 2025 216 12 03610 0025 208 8
02460 0010 104 7 03010 2025 233 7 03610 0025 209 8
02510 0012 101 24 03010 2516 220 15 03610 0025 226 43

89



90

i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
03610 0030 206 17 05020 1325 205 37 05240 0380 219 9
03610 0030 213 29 05020 2220 203 39 06061 0000 217 4
03610 0040 207 21 05020 2332 212 11 06061 0000 218 3
03650 0028 105 18 05020 3115 204 14 06061 0000 232 15
03650 0030 226 42 05020 3115 205 22 06062 0000 213 41
03650 0042 203 32 05020 9083 101 25 06062 0000 218 17
03650 0047 205 31 05020 9131 205 37 06062 0000 219 19
03650 0052 203 19 05030 1165 212 19 06063 0000 212 48
03650 0052 205 35 05060 9043 213 28 06064 0000 218 18
03650 0052 226 74 05060 9045 213 17 06064 0000 219 20
03650 0055 226 41 05060 9047 207 23 06410 0045 101 11
03650 0065 213 12 05210 0100 204 4 06420 9055 101 4
03650 0072 203 14 05210 0110 203 28 06421 0010 102 5
03680 0004 108 12 05210 0110 207 27 06421 0018 102 2
03680 0005 108 23 05210 0140 221 6 06421 0025 101 3
03680 0005 216 10 05210 0140 223 5 06421 0025 102 4
03680 0008 108 8 05210 0140 224 7 06421 0025 225 28
03680 0010 107 9 05210 0140 225 6 06421 0030 102 3
03680 0010 204 3 05210 0150 222 21 06450 0030 109 5
03680 0012 215 5 05210 0160 224 11 06450 0030 109 28
03680 0012 216 32 05210 0200 221 23 06460 0016 205 5
03680 0012 233 22 05210 0200 222 16 06460 0016 213 31
04010 6004 203 31 05210 0210 208 7 06710 0022 109 15
04010 6006 203 12 05210 0210 209 7 06710 0043 227 6
04010 6008 207 20 05210 0210 212 13 06710 0062 202 5
04010 6008 207 22 05210 0250 224 12 06720 0078 110 30
04010 6009 212 9 05210 0280 108 29 06720 0078 200 9
04010 6010 207 10 05210 0420 104 9 06720 0078 201 12
04010 6203 101 10 05210 9076 103 16 06720 0150 218 27
04010 6204 203 17 05210 9076 107 10 06810 9052 216 44
04010 6204 205 30 05210 9078 101 39 06810 9053 222 44
04010 6205 205 36 05210 9108 108 22 06810 9053 233 4
04010 6205 213 26 05210 9110 108 15 06810 9053 239 7
04010 6205 226 19 05210 9113 101 33 06820 4090 110 29
04010 6206 203 24 05210 9130 200 18 06820 4112 110 29
04010 6206 213 27 05210 9131 200 20 06820 9075 201 13
04010 6207 203 13 05211 0110 222 9 08010 9061 105 12
04010 6207 203 23 05211 0110 226 65 08010 9061 112 9
04010 6304 205 26 05211 0110 239 4 09110 2430 238 3
04010 9034 213 14 05211 0140 239 19 11010 1360 101 1
04010 9054 203 18 05211 0180 226 68 11010 1490 101 1
04010 9065 213 15 05211 0290 214 13 11013 6400 102 14
04011 6207 212 25 05211 0290 219 13 11015 6171 105 5
04013 6004 222 38 05230 0350 212 20 11015 6181 105 8
04014 6000 225 11 05230 0400 225 2 11015 6191 105 9
04014 6006 213 10 05230 0600 108 27 11015 6370 105 5
04015 6304 106 3 05230 0600 205 39 11015 6380 105 8
04230 9013 101 12 05230 0600 212 47 11015 6390 105 9
04253 0205 212 10 05230 0600 213 11 11036 7770 101 26
04253 2007 213 18 05230 0600 222 33 11036 7840 101 26
04253 2206 205 13 05230 0600 225 3 11056 6080 104 10
04810 0004 223 19 05230 0700 222 34 11066 6060 104 4
04810 0010 204 6 05231 0300 214 11 11066 6210 104 3
04810 9004 208 6 05231 0300 219 11 11070 8310 101 21
04810 9041 209 6 05240 0380 214 9 11075 6490 101 32




i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES |RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
11099 6820 101 20 13140 6360 110 5 16520 6640 110 25
11101 1690 102 1 13140 6360 111 1 16529 6260 101 8
11113 6480 102 16 13141 6170 111 7 16599 6540 107 14
11113 6490 102 17 13142 6200 110 17 16599 6550 108 2
11114 7491 102 15 13142 6230 111 2 18504 6320 112 1
11114 7501 102 15 13142 6310 110 2 18504 6320 113 1
11121 7670 104 1 13143 7360 111 3 18508 6530 101 28
11199 6410 104 2 13144 6006 111 1A 18508 6530 116 1
11501 7491 105 16 13144 6074 111 4 18508 6551 101 28
11501 7541 105 16 13144 6075 111 5 18508 6551 115 1
11502 6251 105 19 13144 6076 111 6 18520 6085 110 18
11502 6330 105 19 13146 6077 111 8 18524 6060 103 11
11510 7970 105 15 13150 1030 110 7 18536 6190 110 13
11517 6140 105 21 13150 1040 110 8 18537 6140 110 14
11525 6950 105 1 13150 1050 110 9 18541 6480 113 14
11525 7020 105 1 13150 7601 110 7 18541 6490 115 18
11527 6270 105 2 13150 7611 110 8 18541 6500 115 19
11532 6220 105 17 13150 7621 110 9 18543 6180 113 3
11535 7380 105 24 13160 6960 110 6 18544 6269 113 2
11537 6040 105 25 13164 6010 200 11 18544 6270 113 4
11539 7790 105 29 13556 6510 104 15 18544 6271 113 6
12001 6050 106 6 13561 6400 114 1 18544 6272 113 7
12002 6350 106 1 13599 6590 114 2 18544 6274 113 9
12003 6930 103 1 13599 6951 104 14 18544 6276 113 15
12011 6160 101 36 14003 6220 101 38 18544 6277 113 13
12016 6380 102 6 14011 6220 107 5 18544 6278 113 12
12017 6380 102 7 14016 6250 107 4 18560 6170 110 23
12018 6080 102 10 14040 6520 107 12 18572 7000 112 2
12021 6041 102 13 14051 7020 101 31 18581 6340 115 5
12022 6070 102 11 14054 6020 101 30 18581 6360 116 9
12031 6281 103 6 14060 6941 103 12 18584 6286 116 10
12035 6131 103 2 14060 7281 103 12 18584 6371 116 13
12035 6141 103 3 14098 6860 107 11 18584 6378 116 20
12040 6050 102 12 14099 6260 103 13 18584 6468 115 2
12040 6070 102 8 14099 6270 104 6 18584 6549 116 4
12045 6250 101 37 14099 6350 110 28 18584 6551 116 12
12045 6310 101 37 14501 7790 109 1 18584 6552 116 14
12073 6081 106 5 14514 6320 109 3 18584 6560 116 11
12099 6140 103 15 14520 6220 109 19 18584 6561 116 24
12504 6340 108 5 14521 6730 109 20 18584 6562 116 23
12511 6141 108 21 14522 6450 109 17 18584 6563 116 22
12515 6170 108 14 14530 6510 109 11 18584 6570 116 2
12525 6120 106 7 14533 7030 109 8 18584 6571 116 3
12540 6080 108 6 14538 6910 109 10 18584 6572 116 7
12541 6090 108 17 14538 7000 109 9 18584 6573 116 15
12597 6100 108 24 14553 6051 109 16 18584 6574 116 17
13034 0110 201 11 14599 6051 109 18 18584 6576 116 8
13099 6130 101 42 14599 6670 109 13 18584 6579 116 16
13099 6130 110 24 14599 6681 109 4 18584 6580 116 21
13101 7811 110 1 14599 6710 109 21 18584 6581 116 18
13104 6390 108 30 14599 6990 109 13 18584 6582 116 19
13104 6430 108 30 16502 6230 107 1 18584 6583 116 5
13124 6010 110 20 16510 6770 108 1 18584 6614 115 11
13124 6170 110 22 16516 6600 107 15 18584 6615 115 4
13129 6255 110 21 16520 6640 101 41 18584 6616 115 6

91



i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES |RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
18584 6617 115 7 19956 6652 106 9 32012 0500 205 9
18584 6620 115 21 31010 0980 227 1 32017 1630 212 23
18584 6621 115 9 31011 0190 227 16 32020 1131 216 21
18584 6684 115 8 31011 0200 227 2 32020 1200 205 20
18586 6370 116 6 31012 0260 227 19 32021 0370 204 13
18586 6391 115 10 31013 0290 227 21 32026 0200 205 19
18597 6900 112 5 31014 0912 230 20 32055 1671 217 2
19581 6540 102 18 31016 1500 227 4 32055 1690 217 3
19821 6700 102 9 31016 1510 227 5 32055 2900 217 1
19821 6720 107 7 31025 0122 227 13 32055 0771 217 10
19821 7170 103 7 31030 0880 227 7 32069 0106 206 4
19821 7220 108 13 31030 1160 230 4 32069 0108 206 6
19821 7500 108 10 31030 1180 230 7 32069 0111 206 18
19821 7760 107 3 31035 2641 230 8 32069 0112 206 19
19841 6270 101 35 31035 3850 230 13 32069 0130 206 5
19843 6010 104 8 31035 3871 230 18 32069 0149 206 10
19846 6010 101 5 31035 3890 230 19 32069 0154 206 9
19846 6020 101 6 31036 1381 227 10 32069 0156 206 21
19846 6030 101 7 31036 1660 230 2 32072 0230 225 29
19848 6770 101 29A 31055 0110 227 15 32072 0290 203 22
19848 6780 103 14 31056 0050 227 17 32205 1270 212 7
19848 7920 110 27 31060 0681 231 9 32205 1500 205 11
19851 7222 101 9 31061 0460 231 1 32211 7431 213 3
19851 7232 105 10 31061 0470 231 2 32211 7451 213 20
19851 7242 105 11 31061 0480 231 1 32211 7471 213 21
19851 7252 105 23 31061 0490 231 2 32211 9060 205 1
19851 7265 105 20 31061 0510 231 8 32211 9080 203 1
19851 7650 105 23 31061 0511 231 8 32214 0270 205 7
19863 6160 108 3 31207 0670 216 8 32214 1990 205 38
19863 6170 101 25 31210 0931 216 7 32214 1991 205 38
19873 6150 101 29 31250 0502 216 6 32221 3450 203 40
19910 6021 110 10 31270 0650 216 36 32221 3490 213 24
19910 6021 221 19 31270 0662 233 5 32226 2800 222 32
19911 6370 109 25 31270 0680 243 4 32226 2850 212 24
19921 6230 106 4 31270 0690 243 5 32226 2860 212 17
19923 6540 107 8 31274 0230 233 8 32226 3130 212 39
19926 6200 105 30 31410 2650 202 8 32226 3430 212 17
19926 6270 107 2 31410 2660 202 13 32232 5740 203 20
19928 0300 103 17 31410 2670 202 13 32232 5750 205 12
19928 0560 212 40 31414 1320 202 15 32232 5760 205 25
19928 0580 205 42 31443 0670 202 19 32232 7130 205 27
19928 0580 212 41 31443 0691 202 18 32232 7140 205 32
19928 0590 205 42 31450 0860 202 3 32232 7150 205 28
19928 0590 212 42 31453 1176 202 21 32236 1300 203 16
19928 0630 205 16 31453 1177 202 22 32237 1980 203 30
19928 0640 205 17 31454 1250 202 4 32251 3460 203 37
19928 0650 205 18 31454 1680 202 6 32251 3491 213 16
19928 0720 212 4 31454 1890 202 6 32251 3660 212 21
19928 0730 212 5 31460 1701 202 1 32251 4580 205 23
19928 0740 212 6 31460 1871 202 1 32251 4660 203 37
19928 0750 207 30 31499 0013 114 6 32252 1310 203 11
19928 0760 207 31 31499 0013 202 9 32253 1610 203 15
19928 0770 207 32 32004 0924 205 41 32253 1621 205 29
19928 6340 107 6 32004 0924 206 1 32253 1630 203 27
19948 6220 103 4 32008 0101 203 35 32259 0820 205 33

92




i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES |RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
32259 1110 205 33 32412 0990 210 6 32830 0580 208 5
32261 0140 212 22 32412 1000 216 33 32830 0650 209 5
32261 3180 225 23 32412 1000 233 17 32830 0660 209 5
32263 0140 225 26 32420 2700 204 7 32832 0990 233 12
32280 0162 225 1 32420 2781 225 13 32836 0440 207 36
32280 0162 226 1 32431 2960 204 1 32836 0440 233 30
32284 0727 226 33 32436 2080 233 24 32840 0560 233 3
32284 0728 226 32 32436 2090 233 26 32840 0670 233 3
32284 0773 226 26 32441 2290 204 10 32849 0045 208 10
32284 0774 226 29 32441 2390 204 2 32856 0190 208 3
32284 0775 226 31 32450 1260 225 18 32856 0400 208 4
32284 0779 226 81 32450 1270 216 16 32856 0410 208 4
32284 0790 226 6 32450 1540 216 17 32856 0430 209 4
32284 0791 226 7 32454 1301 216 15 32856 0440 209 4
32284 0792 226 8 32454 1560 216 15 32856 0450 209 3
32284 0793 226 9 32491 0090 203 41 32865 0191 233 1
32284 0794 226 10 32601 0410 212 3 33031 1370 213 9
32284 0795 226 12 32611 0593 207 1 33401 1200 221 1
32284 0796 226 15 32611 0880 212 32 33404 0401 210 1
32284 0797 226 16 32611 1090 212 37 33429 3128 221 2
32284 0799 226 18 32613 0343 207 7 33429 3135 221 29
32284 0801 226 20 32613 0472 207 6 33431 0210 210 19
32284 0802 226 21 32613 0530 212 36 33432 0171 210 22
32284 0803 226 22 32614 0030 207 2 33452 5090 213 6
32284 0804 226 24 32614 0211 212 33 33471 2030 213 36
32284 0805 226 34 32616 0030 207 4 33480 0360 215 24
32284 0806 226 35 32616 0060 212 35 33480 0420 215 22
32284 0807 226 36 32617 0060 207 8 33480 1330 210 4
32284 0808 226 37 32621 1660 213 1 33480 1360 213 34
32284 0809 226 39 32621 1670 213 2 33480 1390 213 33
32284 0810 226 40 32622 0420 207 11 33601 9133 234 10
32284 0813 226 56 32622 0430 207 12 33603 5711 234 1
32284 0814 226 57 32622 0530 207 11 33610 2261 234 11
32284 0817 226 69 32622 0540 207 12 33610 3460 234 2
32284 0818 226 80 32624 0600 213 13 33613 2651 234 12
32284 0819 226 82 32624 0690 213 22 33613 2661 234 3
32284 0820 226 83 32630 1770 207 19 33615 0020 234 4
32284 0821 226 67 32631 2381 213 25 33615 0020 234 13
32284 0822 226 88 32634 4970 208 1 34001 6701 239 1
32284 0823 226 4 32634 5230 212 1 34001 6721 222 1
32284 0824 226 5 32634 5250 212 2 34001 6721 223 1
32284 0825 226 2 32634 5550 209 1 34010 6520 222 3
32410 6610 204 17 32634 5670 209 11 34010 6530 240 6
32410 6620 204 19 32637 0840 213 23 34010 6620 225 7
32410 6670 233 13 32653 0330 207 29 34017 0880 218 21
32410 6690 233 20 32655 0210 207 33 34029 2120 222 43
32410 6710 233 15 32655 0210 232 16 34029 2120 223 6
32410 6720 204 15 32657 0400 207 25 34029 2120 239 11
32410 6770 215 7 32661 0181 207 24 34029 3826 223 25
32410 6780 215 8 32800 2660 243 1 34045 1030 222 31
32410 6790 215 3 32811 0220 208 2 34046 0180 222 37
32410 6800 216 43 32811 0250 209 2 34049 0192 239 31
32410 8031 216 13 32826 0170 207 15 34049 0193 239 32
32410 8170 216 13 32826 0190 207 15 34049 0224 222 47
32412 0980 225 15 32830 0570 208 5 34050 0930 224 8

93



94

i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES |RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No PARTS No. FIG.No.| Key No.
34050 1050 224 1 34495 2791 218 16 35820 0930 215 1
34053 0290 224 15 34495 2791 219 1 35820 0940 232 1
34055 0870 222 25 34496 0429 214 5 35850 0261 232 5
34056 0340 224 2 34496 0429 219 5 35851 1220 215 21
34061 5881 203 42 34496 0432 214 15 35851 1230 215 12
34062 1880 222 42 34496 0432 219 16 35851 1240 210 15
34063 1220 239 30 34496 0436 219 15 35851 1250 215 11
34067 0030 222 26 34496 0437 214 8 35851 1260 215 19
34067 0030 224 5 34496 0437 219 8 35855 0010 232 7
34067 0280 213 48 34496 0440 213 40 35855 0020 232 20
34067 1220 221 4 34496 0440 214 16 35855 0190 232 6
34067 1381 221 12 34496 0440 219 18 35856 0180 216 26
34067 1510 239 26 34496 0452 214 4 35856 0190 216 27
34067 1710 221 5 34496 0452 219 4 36010 2060 203 44
34067 1730 222 8 35010 3830 220 6 36010 2110 201 1
34067 1810 222 10 35011 1300 220 1 36020 0670 201 5
34067 1970 239 24 35031 2260 230 21 36030 0080 201 10
34067 2830 218 20 35032 0390 210 29 36030 0231 200 10
34067 2970 101 29B 35032 0400 210 31 36050 1350 201 2
34067 3520 224 9 35036 0110 211 11 36071 0060 200 21
34067 3590 218 19 35050 2753 220 10 36072 0130 200 19
34067 3740 224 6 35050 2781 220 12 36074 0123 200 22
34067 3820 218 23 35050 3630 220 11 36077 1060 200 7
34067 3870 221 7 35071 1570 210 27 36077 1070 200 16
34067 3870 225 5 35071 1580 210 38 36077 1080 200 15
34069 0240 218 26 35075 5850 202 23 36077 1170 227 22
34069 0450 218 25 35075 5993 220 18 36077 1280 227 23
34069 2010 222 17 35075 6340 202 23 36080 0040 200 13
34069 2021 221 24 35507 0411 228 1 37031 0590 218 11
34069 2060 224 4 35508 0510 229 2A 37031 0610 218 12
34069 2350 218 24 35510 5461 220 22 37031 0760 218 11
34069 2490 203 43 35510 5471 220 26 37031 0780 218 12
34069 2650 221 30 35510 5473 220 26 37077 0130 218 32
34069 3571 222 19 35511 1970 220 38 37090 0760 218 30
34070 7970 222 39 35517 1760 220 39 37201 0980 240 1
34070 7980 224 10 35525 2320 228 18 37211 1070 240 2
34070 7991 221 9 35560 5070 210 39 37801 0480 241 2
34070 8000 221 10 35560 5150 210 40 37801 0490 241 3
34070 8010 221 11 35560 5290 217 27 37804 0450 241 1
34070 8020 221 21 35563 0100 228 3 37810 6940 220 4
34070 8040 222 14 35570 0581 229 2 37810 6950 220 5
34070 8050 222 20 35574 0282 229 9 37810 6960 220 23
34070 8060 222 23 35574 0283 229 6 37810 6970 220 27
34070 8080 239 22 35574 0286 229 34 37830 6890 217 16
34070 8090 239 23 35574 0287 229 36 37830 6910 217 17
34070 8100 239 20 35575 2220 228 2 37830 6930 217 25
34070 8380 239 21 35578 0231 230 23 37846 0840 216 46
34075 0301 222 12 35578 0251 230 24 37891 0020 225 20
34080 1660 239 25 35585 0150 228 14 37891 0240 228 11
34411 1190 218 1 35585 0170 228 14 37891 0250 210 3
34411 1210 218 4 35801 2200 243 2 38501 0470 242 1
34490 2310 218 9 35810 4750 232 2 38504 0990 210 24
34490 3230 218 9 35810 4770 232 14 38504 0990 211 1
34495 2382 213 39 35810 4780 215 14 38510 0791 242 5
34495 2382 214 1 35811 1120 232 18 38510 1910 210 36




i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
38510 1910 235 18 38596 0550 218 33 39811 5630 239 14
38512 0700 210 37 38910 1950 200 2 39811 7180 215 18
38512 0700 235 19 38910 1951 200 2 39811 7270 227 11
38515 0200 220 21 38932 0231 200 5 39811 7710 230 28
38515 0200 235 16 38941 0310 200 4 39811 7790 232 12
38520 0570 235 15 38951 0740 200 1 39811 8020 230 26
38520 0731 233 29 39010 1100 236 11 39811 9670 227 3
38520 0731 235 12 39010 1290 236 1 39811 9870 235 4
38520 0891 235 13 39012 4250 236 4 39811 9972 202 7
38520 1810 210 33 39012 4260 236 5 39812 0410 220 29
38520 1810 235 8 39012 4380 236 8 39812 0790 231 3
38520 2100 210 26 39017 3600 237 9 39812 0950 225 21
38520 2110 210 34 39017 3650 237 20 39812 0961 210 41
38520 2110 235 9 39019 6900 237 3 39812 1150 220 2
38521 0280 210 35 39019 6910 236 14 39812 1160 227 9
38523 0250 227 29 39019 7120 236 18 39812 1440 220 34
38523 0250 235 21 39019 7710 237 7 39812 2490 231 16
38523 0280 242 9 39019 7720 236 15 39812 3020 230 1
38523 0300 227 28 39019 8180 237 21 39812 3110 230 29
38523 0300 235 20 39019 8260 237 11 39812 3350 231 10
38524 0038 235 14 39019 8301 236 13 39813 0310 201 14
38525 0130 227 33 39019 9430 237 19 39813 1210 220 33
38525 0130 235 25 39019 9470 237 13 39813 1310 220 13
38528 0210 201 15 39019 9480 237 14 39813 1330 228 21
38528 0210 235 27 39019 9500 237 16 39813 3690 230 11
38531 0021 235 33 39019 9520 237 17 39813 5010 228 22
38541 0080 235 39 39019 9530 237 18 39813 5140 228 23
38541 0130 235 40 39019 9550 237 15 39813 5150 228 24
38547 0300 211 2 39019 9650 220 42 39813 7080 230 27
38547 0301 211 9 39037 2000 237 5 39818 0332 222 6
38547 0302 211 8 39037 2400 237 8 39818 0610 222 4
38560 3370 235 37 39037 2410 237 10 39818 0610 239 8
38561 1041 235 1 39037 2410 239 18 39818 0671 220 16
38561 1050 238 2 39039 0110 236 19 39818 0890 233 23
38561 1181 242 8 39043 0270 237 1 39818 0921 216 1
38561 2820 235 2 39811 0100 228 20 39818 1300 210 18
38562 0310 235 41 39811 0100 230 30 39818 1770 230 22
38562 0380 235 38 39811 0110 201 4 39818 2120 216 14
38565 0461 235 3 39811 0110 217 9 39821 0070 108 7
38565 0511 235 5 39811 0110 232 13 39821 0280 204 5
38565 0940 235 5 39811 0140 222 50 39821 0290 232 11
38572 0011 109 23 39811 0240 227 12 39821 1210 220 32
38572 0360 109 22 39811 0501 227 26 39821 1880 235 11
38575 0360 235 29 39811 0501 228 8 39821 2210 216 4
38575 0370 238 1 39811 0550 231 10 39821 2310 218 5
38587 0301 227 30 39811 1640 215 16 39821 3340 208 9
38587 0301 235 22 39811 3000 232 19 39821 3410 217 24
38587 0641 227 31 39811 3310 222 30 39821 4450 204 22
38587 0641 235 23 39811 3570 201 9 39821 4540 207 38
38589 1051 201 16 39811 3760 241 7 39821 4540 228 7
38589 1118 200 23 39811 4451 216 9 39821 4540 233 32
38589 1118 200 24 39811 5430 220 30 39821 4590 207 38
38589 1124 222 48 39811 5500 205 43 39821 4590 216 23
38589 1128 218 34 39811 5530 201 3 39821 4590 233 32
38592 1150 242 2 39811 5630 221 15 39821 5500 233 16

95



96

i ESIRRS
NUMERICAL PARTS INDEX

HRES MNES |REES HaES MNES RHEES HaES NES |RHEES
PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No. PARTS No. FIG.No.| Key No.
39821 5650 209 9 39911 3650 216 19 A9019 0130 236 6
39821 6290 210 43 39911 3650 221 25 A9019 0140 236 7
39823 0070 217 26 39921 0280 240 3
39833 0290 230 9 39921 0710 213 46
39833 0320 230 14 39921 1670 205 46
39834 0240 210 42 39921 1890 216 41
39834 0460 210 32 39923 2470 212 12
39834 0610 209 10 39923 5520 203 29
39838 0850 225 22 39923 5760 220 35
39840 0430 212 26 39926 0130 207 5
39840 0550 203 10 39926 1070 212 34
39843 0630 108 28 39926 1080 212 38
39843 1070 233 18 39926 1250 207 3
39848 0240 221 22 39926 1320 203 36
39848 0240 222 27 39926 1500 203 36
39848 1040 222 15 39931 0330 207 39
39848 1300 222 22 39937 0740 212 14
39851 0070 217 5 39941 0140 216 25
39851 0070 232 3 39943 1070 216 34
39851 0150 225 14 39956 4790 204 8
39851 0300 218 2 39956 8660 203 8
39851 0350 212 18 39956 8720 218 7
39851 1310 204 20 39956 8730 216 38
39851 1310 215 9 39956 8740 235 32
39851 1320 215 2 39956 8751 235 30
39851 1320 216 22 39956 8760 228 15
39851 1320 233 14 39957 0110 222 45
39851 1930 203 38 39958 1320 210 17
39851 1990 235 34 39958 1540 210 11
39851 2160 220 14 39958 1550 210 12
39856 0730 206 15 39960 0110 213 42
39856 6470 203 26 39960 0110 218 28
39856 6470 205 34 39961 1460 217 23
39856 6480 203 25 39961 2071 213 44
39875 0150 200 17 39961 2150 204 11
39875 0150 231 11 41081 0430 226 86
39875 0240 218 35 45467 0040 239 3
39875 0240 235 6 48520 0181 235 10
39875 0260 202 17 49099 2430 236 17
39875 0310 200 8 49099 2440 236 16
39875 0420 222 18 49099 2450 237 6
39875 0430 227 24 49099 2470 237 2
39875 0440 202 24 49099 2480 237 12
39910 0630 221 27 49099 2490 237 4
39911 0340 217 20 49818 0100 228 4
39911 0340 235 7 49821 1470 207 28
39911 0340 243 8 49822 1080 225 17
39911 1311 230 31 49822 1100 216 24
39911 1960 227 25 49833 0120 241 6
39911 1970 242 123 51138 0070 205 45
39911 2130 221 16 59973 0030 218 31
39911 2130 239 15 A9011 0160 236 2
39911 3240 222 28 A9011 0170 236 3
39911 3620 227 27 A9019 0110 236 9
39911 3630 200 25 A9019 0120 236 10




[HI Shibaura Machinery Corporation

97



98

F¥r27512R BT hix

-JJ D>

PEIEERmER

lll

= wRASHIHIZINDS

FIE0-BY14 EFRREFEE-TH 1 & 12
TEL D263 26-4503 FAX Q263 27 -6080
LI L isanai i 1 -80 0 Bl T acom




	リスト

